goril

Sorilefy

Frontier - Tarp Roof

Timber Shield Post Option
BOXES: W-1, TSB, 120

*51-0004-T*

51-0004-T

Model;: 1500BT

(BOXES: 1501, 1502N,
1510, 1511, 1523, Tire Swing
Box & Slide Box)

Amber Post Option
BOXES: 1520-2bx, 1522,
1524

Copyright © 2016 Gorilla Playsets
All Rights Reserved

190 Etowah Industrial Court
Canton, GA 30114
www.gorillaplaysets.com




Please inspect and inventory all parts immediately upon accepting delivery. Use the
inventory pages in the manual to make sure you have received all necessary parts.
The quickest method to get any parts that are missing or damaged is to use our “Quick
Response Center” located at:

www.gorillaplaysets.com/support

DO NOT RETURN THIS PRODUCT TO THE RETAILER OR CONTACT THE RETAILER DIRECTLY.
THE RETAILER DOES NOT STOCK COMPONENTS.

PLEASE RETAIN ALL INSTRUCTIONS FOR FUTURE REFERENCE. KEEP THEM IN A SAFE

PLACE WHERE YOU CAN REFER TO THEM AS NEEDED . CHECK FOR REVISED INSTRUC-
TIONS AT:

www.gorillaplaysets.com/manuals



GORILLA PLAYSETS WARRAIRUY6

Gorilla Playsets® (“Gorilla”) warrants its play sets to be free from defects in workimamsl materials, under
normal use and conditions, for 10 years &rove groundstructural wood components and for one year for all
other components (e.g., swings, hardware, plastics, tarps, rope ladder, etc.).

Gorillawarrants all remaining products, including but not limitedtto, Free Standing Swing Set, Free Standing
Tire SwingSeeSaw, Chilren’s Picnic Tae with Umbrella, Play-ZeBe™, Cedar Toy Chasid spring riders to be
free from defects in workmanship and materials, under normal use and consgljtior a period of Year.

Cosmetic imperfections and naturé&ndenciesof wood such apeeling, splinteringwarping, seasonal checking
or cracking, knots or knot holegtc. arenormal characteristics of albutdoor wooden play equipment and are
not covered by this warranty.Checks or cracks in wood components that do not affect the intended functién
the part, piece or overall swing set are not covered under this warranty.

Wood rot or decay thatlevelogs because the produetas nstalled inan areawith poor drainagds rot covered

under this warranty. Lumber that has been damaged by wood boring bees, or condlitartevelop as a result of
faulty or improper installation of the product, are not covered by this warralR@ding of stain, discoloration or

mold on any woodpart oraccessory is not covered by this warranty. Cracks in plastic components, surfage rust o
hardware and chips on powder coated materials are not considered defects arialats long as they do not

affect the functionality or structural integrity of the part or component.

It is the owner’s responsibility to maintain the swing Sktis includes but is not limited to staining and sealing
the lumberas neededand reqular inspection to be sure all hardware is tightnstructions for proper
maintenance can be found dBorillds website. Imperfections aronditionsthat develop because of a failure to
properly maintain the swing set are not covered by this warranty.

Gorillawill, at its discretion, replace arabove groundart within the stated warranty period that is defective in
workmanship or materials. This decision is subject to verificationeofiect, which, aGorillds discretion, may
be accomplished by submitting photographs or by delivery of the defectiva@&orilla Playset 161 3hA
/v n+SE&] o §X { v3§}v80088Ri02682 Mdnday to Friday 9ABRM ESTAny warranty claim must
include proof of purchase, including the date of purchdseddition, within the first 30 days from the date of
purchase Gorillawill replace any parts discovered to be missing from or damaged in theimaigpackaging.

This warranty is valid only if the product is used for the purpose for whighstdesigned and installed at a
residential, singldamily dwelling. This warranty is void if tbeoduct is used in a commercial, institutional or
multi-family setting. This warranty does not cover normal wear and tear @) products that have been damaged
by acts of God and/or nature, negligence, misuse or accident; (b) potglthat have been modifid or repaired
by unauthorized persons; (c) the cost of labor; on fthe cost of shipping any replacement product or part.

GORILLA DISCLAIMS ALL OTHER REPRESENTATIONS AND WARRANTIES OF ANY KIND, EXPRESSED, IMPLIED,
STATUTORY OR OTHERWISE, INCLUDING THE IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOF
PARTICULAR PURPOSE. GORILLA WILL NOT BE LIABLE FOR ANY INCIDENTAL OR CONSEQUENTIAL DAMAGES.
warranty is noniransferable and does not extend to the owners of the product subsequent toriganal

purchaser Some states do not allow limitations on implied warranties or exclusiorc@féntal or consequential

damages, so these restrictions may not be applicable to you. This warransyygivespecific legal rights. You may

also have other rights which vary from state to state.



IMPORTANT SAFETY GUIDELINES

This product is recommended for use by children ages 3-11. This product is intended
for residential use only and not intended for use in any public setting. A safety surface
such as mulch or recycled tire should be used under the play set to prevent injury from
falls. Also a 6 foot safety zone should be used around the entire play set.

As with any home project, good judgment and respect for power tools will greatly
reduce the risk of injury. Gorilla recommends you follow all tool manufacturers’ safety
guidelines. Always wear eye protection and safety gloves to prevent injury. In several
phases of construction two people may be required for lifting and securing of lumber.
While the play set is being constructed, please keep children off the equipment until the
project is complete. Bolts and screw heads should be checked regularly for tightness.
The ground ladder, rope ladder, slide, swings and other areas where children spend a
majority of their playtime should be checked more frequently.

Gorilla shall not be liable for incidental, indirect or consequential damages or
injuries that result from building and/or playing on our play sets. Adult supervision is
recommended anytime a play set is being used.

WEIGHT LIMITS FOR GORILLA PLAYSETS

$ )257 3/$7)2506 1%6 72781 :(,*+7

$6:,1% %(/7 %6

$ 7$1'(0 6:,1%6 /%6 3(5 &+,/' 83 72 1%6 72781 :(,*+7
$ 75$3(=( /% 6

t )8/ %8&.(7 6:,1* +$/) %8&.(7 6:,1* /%6

$ +($9< '87< 72''/(5 %8&.(7 6:,1* %6

$,1)$17 6:,1* /%6

$ 7,5(6:,1% 1%6 727$/ 1(,*+7

+ 523(/$"(5 %6

$52&. :$// /% 6

t &/,0%,1* 5$03 /%6
$ 021.(< %$56 1% 6
T $// 6/,'(6 /% 6

Gorilla recommends that the weight limits for all components must not be exceeded.
)DLOXUH WR DGKHUH WR WKHVH DQG RWKHU VDIHW\ JXLGHOL
set and injury to the users.



WARRANRRGISTRATION
- FRONTIERRIRO® -

Gorilla Playsets™ manufactures

3 EASY WAYS TO BGISTER

WKH 4QHVW TXDOLW\ S
DUH GHVLJQHG IRU R
VWUHQJWK DQG GXUDE
RXU SURGXFWV ZLWK DQ

KDW

0DLO WKLV FRPSOH
)‘E[ WKLV FRPSOHW6||S | R U PGWVilR Playsets

:] Tl O N 1| F N800) 880-3300 190 Etowah Industrial Court
HOHG Canton, GA 30114

ZDUUDQW\ -Q WKH XQ
WKDW \RX ZLOO QHHG

Q w Complete the online registration form at:

CPT I O N 2 W X \http://www.gorillaplaysets.com/register

DERXW FRYHUHG UHSD
KDYH D YDOLG :DUUDQW
RQ 40H

W

LREFDQ WKLV 45 &RGH ZLWK \RXU
VPDUWSKRQH WR FRPSOHWH WKH
IRUP XVLQJ \RXU SKRQH

Where did you buy this product?

Date of Purchase Store Store City Store State

Your registration information:

HG IF

1DPH (PDLO
$GGUHVV
Street City State Zip
Please select [ ] 18-30 [ | 41-50 +RZ ZRXOG e e e e e Excellent
\RXU DJ[H] 3140 [ ] 51+ youratethe [ ] e e @ ® SERYH $YHUDJH
TXDOLW\ Rl W&leVe  sYHUDJH

+RZ ROG @5-3 I:l 6-7 SURGXF" ®@ ® %HORZ $YHUDJH

\RXU FKLOGUHQ" [ ] 8+ [] e Poor

:RXOG \RX UHFRPPHQG WKLV SURGXFW]| V¢R [UNHQGV IDPLO\"

&RPPHQWYV




THIS PAGE INTENTIONALLY LEFT BLANK



IMPORTANT - PLEASE READ

Congratulations! You have just purchase one of the finest residential wooden swing sets available today. As
with any wooden product that spends its entire life outside, in varying elements, it is important to know what to
expect with your new swing set so that your family can enjoy it for many years.

As your swing set acclimates to its new environment, natural characteristics of the wood can show in the form
of checks, or “cracks” in the lumber. In almost all cases this is normal and it will not affect the structural
integrity of your play set and is not covered under warranty.

KEEPING YOUR PLAYSET LIKE NEW

MUST DO'’s
The following owner responsibilities  are crucial to the safety, integrity and aes  thetic appeal of your
swing set and may affect the warranty if not adhered to.

WITHIN 60 DAYS
ICheck and tighten Hex Bolts/T-nuts, Carriage Bolts/Lock-nuts, and Lag Screws within the first 60 days and
then twice annually — once before each season and then once during the season.

WITHIN 90 DAYS
FApply a sealant or semi-transparent stain with sealant within the first 90 days of owning the swing set. Our
own Stain/sealant is available online here: http://www.gorillaplaysets.com/Playground-Sealant-p/10-0003.htm

Oil based stain or water based stain may be used. Should you choose to use other stain we suggest asking
the product covering specialists at any number of specialty paint stores or home improvement centers for a
product that would work best for your local environment. ** TIP — while the set is new, take a small board from
to the store with you so they can color match the tint of the stain or sealant.

SEASONAL REMINDERS

#if your area experiences regular snowfall, remove your fabric tarp/canopy to avoid stretching, sagging or
tearing of the material. Store it inside, folded up, and it will be as good as new when winter is over.

Hif your area experiences extremely cold temperatures, remove swing belts and other pliable features to
prolong the lifespan of these play activities.

OTHER TIPS

ISpray swing hangers with Pam, Mazola or olive oil to stop squeaking; do not use petroleum based products
such as WD-40 or motor oil.

1To repel yellow jackets and wasps, use a cotton ball and dab interior wooden corners underneath the play set
deck with a liquid dish soap. Avoid using insecticides.

1To speed up the slide wipe the center of slide with wax paper every 2 - 3 weeks.

JRU DGGLWLRQDO VDIH\ylid@igs prask GsivouQuRigiFeH



IMPORTANT DOCUMENTS

Please go to the following links and read important SAFETY information prior
to using your new play structure.

http://www.qgorillaplaysets.com/Swing- Set-Safety-s/85.htm

https://www.gorillaplaysets.com/Maintenance-s/129.htm

http://www.gorillaplaysets.com/manuals.html

http://www.gorillaplaysets.com/Warranty-s/82.htm

NOTE: Your children’s safety is our #1 concern. Observing the following statements
and warnings reduces the likelihood of serious injury. Please review these safety rules
regularly with your children.

WARNING:

Children must NOT use this play set until it has b een
completely assembled and inspected by an adult to
ensure it has been properly installed

Gorilla Playsets
190 Etowah Industrial Court
Canton, GA. 30114



Timber Shield Post Option

BOXES: W-1, TSB, 120

Model: 1500BT

(BOXES: 1501, 1502N,
1510, 1511, 1523, Tire Swing
Box & Slide Box)

REV: 5.18.2016

Amber Post Option
BOXES: 1520-2bx, 1522,
1524




TABLE OF CONTENTS

Safety GUIdEIINES..........ieii i et e PO S 3-6
/[HYHOLQJ )RUW *HQHUDO ,QIRUPDWLRQ DQG 'H¢QLWLRQV«««

+RZ WR ,QVWDOO 7 1XWV %RDUG ,GHQWL¢{(FDWLRQ 3UHGULO(
SWiING BEAM LOAAING.......eiiiiiiiiiiiiit ettt Pages 9-13

Site Plan, Required Tool List and Kit CONtENTS..........ccvvviiiiiiiiiiiiiiiiis Pages 14-15
+DUGZDUH /XPEHU DQG $FFHVVRU\ &KHFNOLVWYV «««««««&KKKK
Adding T-NULS t0 COMMEI POSTS.......e it e e e Step 1
Framing FOrt. .. ..o e e e, STEPS 2-9
ORXQWLQJ 'HFN R R R R RL CHELELL LKL« 6 WH

5RFN :DOO $VVHPEO\ DQG ,QVWDOODWLRQ« «««« « ««& ««

Ramp Assembly and Installation..............ccoooi i e Steps 16-19
Angle Supports, Center Post and Panel Slat Installation.....................c...u.... Steps 20-22
Tarp Board, Swing Beam AssembBly...........ccoooiiiiiiiiiiii Steps 23-31

Tarp INStallation.........co.o i e OTEP 32
Hanging Swings, Safety Board.............c...cooviii i e, StEPS 33-34

SLFQLF 7DEOH $VVHPEO\ DQG ,QVWDOODWLRQ «««&«&«KKKK

Tire Swing Assembly and Installation.................co i, Steps 38-45
Rope Ladder Assembly and Installation................cocooi i Step 46
BOLGH 7HOHVFRSH «««&««&KKKKKKKKKLL KL KLL &KL 6WHSYV

7LF 7DF 7RH $VVHPEO\ DQG ,QVWDOODWLRQ «
Safety Handles, Climbing Ropes and Flag Kit.............coooiiiiiiiiiiiiiiiicen Steps 51-53
6DQGER[ 6HDWV 1DPH 30DWH &URZQ *URXQG 6WDNHV DQG 6

Y 0] 01 o | TP PPPPPPPPPPPPPPR Page 100

PLEASE READ OWNER'S MANUAL CAREFULLY
BEFORE STARTING ASSEMBLY!



Safety and Maintenance Tips for Your New Play Set:

NOTE: Your children’s safety is our #1 concern. Observing the
following statements and warnings reduces the likelihood of serious
or fatal injury. Please review these safety rules regularly with your
children.

¥ 7KLY SOD\ VHW LV GHVLJQHG IRU WKH XVH RI RFFXSDQWYV
HIFHHGLQJ SRXQGYV RQ WKH HOHYDWHG ARRU RFFXSDQW
R SRXQGV RQ WKH VZLQJ DUHD IRU D WRWDO 8QLW FDSDF
FRPELQHG ZHLJKW RI 7KLV ZHLJKW GRHV QRW LQFOXGH

¥ 2Q VLWH DGXOW VXSHUYLVLRQ LV UHTXLUHG

¥ THDFK FKLOGUHQ QRW WR ZDON FORVH WR LQ IURQW RI EF
other moving playground equipment.

¥ THDFK FKLOGUHQ WR VLW LQ DQG QHYHU VWDQG RQ VZLQJV
¥ THDFK FKLOGUHQ QRW WR WZLVW WKH FKDLQV DQG URSHV I
EHDP VLQFH WKLV PD\ UHGXFH WKH VWUHQJWK RI WKH FKDL(
¥ THDFK FKLOGUHQ QRW WR MXPS IURP VZLQJY RU RWKHU SO
¥ THDFK FKLOGUHQ QRW WR SXVK HPSW\ VHDWYV 7KH VHDW PI
LQMXU\

7THDFK FKLOGUHQ WR VLW LQ WKH FHQWHU RI WKH VZLQJV Z
7THDFK FKLOGUHQ QRW WR XVH WKH HTXLSPHQW LQ D PDQQF
7THDFK FKLOGUHQ WR DOzZD\V JR GRZQ VOLGHV IHHW sUVW
7THDFK FKLOGUHQ WR ORRN EHIRUH WKH\ VOLGH WR PDNH V.
7THDFK FKLOGUHQ WR QHYHU UXQ XS D VOLGH DV WKLV LQF
7KH SDUHQWYV VKRXOG KDYH WKH FKLOGUHQ GUHVYV DSSURSES
FORWKLQJ VXFK DV VFDUYHVY DQG SRQFKRV VKRXOG QRW EH .
WXFN LQ FRUGY DQG GUDZVWULQJY RQ FKLOGUHQYV FORWKL¢
SODV\JURXQG HTXLSPHQW DQG VWUDQJOH D FKLOG

¥ THDFK FKLOGUHQ QRW WR FOLPE ZKHQ WKH HTXLSPHQW LV
¥ THDFK FKLOGUHQ WR QHYHU MXPS IURP D IRUW GHFN 7KH\

ramp or slide.

f THDFK FKLOGUHQ WR QHYHU FUDZO RU ZDON DFURVV WKH W
¥ THDFK FKLOGUHQ WR QHYHU FUDZO RQ WRS RI D IRUW URRI
¥ 9HULI\ WKDW DQ\ VXVSHQGHG FOLPELQJ URSHV FKDLQV RL
DQG WKDW WKH\ FDQQRW EH ORRSHG DURXQG DQ DGXOW KDC
f THDFK FKLOGUHQ QRW WR DWWDFK LWHPV WR WKH SOD\JUR
GHVLIJQHG IRU XVH ZLWK WKH HTXLSPHQW VXFK DV EXW QRYV
SHW OHDVKHV FDEOHV DQG FKDLQ DV WKH\ PD\ FDXVH D VWL
¥ THDFK FKLOGUHQ WR QHYHU ZUDS WKHLU OHJV DURXQG VZL
¥ THDFK FKLOGUHQ WR QHYHU VOLGH GRZQ WKH VZLQJ FKDLQ
f THDFK FKLOGUHQ WR UHPRYH WKHLU ELNH RU RWKHU VSRU\
playgound equipment.

¥ THDFK FKLOGUHQ WR 1(9(5 ORRN DW WKH VXQ RU RWKHU EU
VXFK DV EXW QRW OLPLWHG WR D WHOHVFRSH SHULVFRSH R

+H + H +H+ H +H

WARNING: Children must NOT use this play set until it has been
completely assembled and inspected by an adult to insure it has been
properly installed and the swing beam legs are anchored.



Safety and Maintenance Tips for Your New Play Set:
(continued)

3OD\JURXQGYVY VKRXOG EH LQVSHFWHG RQ D UHJXODU EDVLV ,I DQ\
WKH\ VKRXOG EH UHPRYHG FRUUHFWHG RU UHSDLUHG LPPHGLDW!

+DUGZDUH WKDW LV ORRVH ZRUQ RU WKDW KDV SURWUXVLRQV R
([SRVHG HTXLSPHQW IRRWLQJV
6FDWWHUHG GHEULVY OLWWHU URFNV RU WUHH URRWYV
6SOLQWHUV ODUJH FUDFNV DQG GHFD\HG ZRRG FRPSRQHQWYV
'"HWHULRUDWLRQ DQG FRUURVLRQ RQ VWUXFWXUDO FRPSRQHQW\
OLVVLQJ RU GDPDJHG HTXLSPHQW FRPSRQHQWY VXFK DV KDQGKI
&KHFN DOO QXWV DQG EROWV WZLFH PRQWKO\ GXULQJ WKH XVDJ
%XW QRW VR WLIJKW WKDW \RX FUDFN WKH ZRRG :H UHFRPPHQG \I
KDUGZDUH RIWHQ GXH WR ZRRG H[SDQVLRQ DQG FRQWUDFWLRQ ,V
SURFHGXUH EH IROORZHG DW WKH EHJLQQLQJ RI HDFK VHDVRQ
¥ S HPRYH SODVWLF VZLQJ VHDWY DQG WDNH LQGRRUV RU GR QRW
32°F. Reinstall swings and other swing equipment at the beginning of the usage season.
¥ 2LO DOO PHWDOOLF PRYLQJ SDUWV PRQWKO\ GXULQJ WKH XVDJH
¥ &KHFN DOO FRYHULQJV IRU EROWYV DQG VKDUS HGJHV WZLFH PRQ
WKH\ DUH LQ SODFH 5HSODFH ZKHQ QHFHVVDU\ W LV HVSHFLDOO
Rl HDFK QHZ VHDVRQ
¥ &KHFN VZLQJ VHDWYVY URSHV FDEOHV DQG FKDLQV PRQWKO\ GXU!
GHWHULRUDWLRQ 5HSODFHPHQW VKRXOG EH PDGH RI DQ\ VZLQJ V
SODVWLF VHDWY 5RSHV FDEOHV DQG FKDLQV VKRXOG EH UHPRYH
IRXQG &RQWDFW XV IRU ZDUUDQWHG UHSODFHPHQW SDUWYV
¥ 6ZLQJ FKDLQV ULQJV URSHV HWFHWHUD VKRXOG DOZD\V EH IDV
1(9(5 DWWDFK D FKDLQ ULQJ URSH HWFHWHUD WR D VWDWLRQDU
H\H EROW 6HYHUH ZHDU FRXOG RFFXU OHDGLQJ WR DQ LQMXU\
¥ )RU UXVWHG DUHDV RQ PHWDOOLF PHPEHUV VXFK DV PRQNH\ EDL
sand and repaint, using a non lead-based paint meeting the requirements of Title 16 C.F.R. Part

7KHVH UHTXLUHPHQWY DUH DYDLODEOH DW KWWS ZZZ FSVF
¥  QVSHFW ZRRG SDUWV PRQWKO\ 7KH JUDLQ RI WKH ZRRG VRPHWI
FDXVLQJ VSOLQWHUV WR DSSHDU /LJKW VDQGLQJ PD\ EH QHFHVVD
environment. If you are treating your play set with stain regularly, it will help prevent severe
FKHENLQJ VSOLWWLQJ DQG RWKHU ZHDWKHU GDPDJH
¥ 2QFH RU WZLFH D \HDU GHSHQGLQJ RQ \RXU FOLPDWH FRQGLWLF
SURWHFWLRQ VHDODQW WR WKH ZRRG RI \RXU XQLW 3ULRU WR W
“rough” spots on your set. Please note this is a requirement of your warranty.
¥ &UHDWLQJ DQG PDLQWDLQLQJ WKH SOD\ VHW RQ D OHYHO ORFDW
play, your play set will slowly dig its way into the soil, and it is very important that it settles
HYHQO\ ODNH VXUH WKH SOD\ VHW LV OHYHO DQG WUXH RQFH HDF
season.
¥ 7ZLFH D PRQWK GXULQJ WKH XVDJH VHDVRQ UDNH WKH SOD\JURX
SUHYHQW FRPSDFWLRQ DQG PDLQWDLQ DSSURSULDWH GHSWKV 5H
as required.
¥ 'LVSRVDO ,QVWUXFWLRQV :KHQ WKH SOD\ VHW LV QR ORQJHU GH
GLVSRVHG RI LQ VXFK DZD\ WKDW QR XQUHDVRQDEOH KD]DUGV ZLC
GLVFDUGHG

+H H+ H+ H+ H+ H +H



Play Set Surfacing Recommendations:

%HORZ DUH VRPH RI WKH UHFRPPHQGDWLRQV WKDW WKH 8 6
&RPPLVVLRQ &36& RIIHUV IURP LWV +DQGERRN IRU 3XEOLF 3
FDQ EH GRZQORDGHG LQ IXOO DW Z7ZZ FSVF JRY FSVFSXE SXI

1. Protective Surfacing 6LQFH DOPRVW RI DOO LQMXULHYV DUH F
JURXQG SURWHFWLYH VXUIDFLQJ XQGHU DQG DURXQG DOO S
FULWLFDO VDIHW\ IDFWRU RQ SOD\JURXQGYV

&HUWDLQ PDQXIDFWXUHG VIQWKHWLF VXUIDFHV DOVR DUH DF
VKRFN DEVRUELQJ SHUIRUPDQFH VKRXOG EH UHTXHVWHG IUR

$VSKDOW DQG FRQFUHWH DUH XQDFFHSWDEOH 7KH\ GR QRW
SURSHUWLHYVY 6LPLODUO\ JUDVV DQG WXUI VKRXOG QRW EH >
GXULQJ D IDOO FDQ EH UHGXFHG FRQVLGHUDEO\ WKURXJK ZH

&HUWDLQ ORRVH (00O VXUIDFLQJ PDWHULDOV DUH DFFHSWDE
VXFK DV WKH W\SHVY DQG GHSWKV VKRZQ LQ WKH WDEOH

Fall Heights and Materials

Type Of Material 6 in. depth 9in. depth 12 in. depth
'RXEOH 6KUHGGHQ EDUN PXOF|K 1 )DOQ +HLJKW T )DOO
Wood Chips 1 )DOO +HLIKW 1 )DOO +HLJKW T
Fine Sand 1T )DOO +HLJIKW fM1)DOO +HLJKW i
Shredded Tires* T )DOO +HLJIKMW N/A
Fine Gravel 1 )DOO +HLJIKW ff)DOO +HLJKW 1

7KLY GDWD LV IURP WHVWV FRQGXFWHG E\ LQGHSHQGHQW WHVWLQJ ODERUDWRULHYV RQ D
SURGXFHG E\ IRXU PDQXIDFWXUHUV 7KH WHVWV UHSRUWHG FULWLFDO KHLJKWV ZKLFK YDL
UHFRPPHQGHG WKDW SHUVRQV VHHNLQJ WR LQVWDOO VKUHGGHG WLUHV DV D SURWHFWLYH
FULWLFDO KHLJKW RI WKH PDWHULDO ZKHQ LW ZDV WHVWHG LQ DFFRUGDQFH ZLWK $670 )

It should be recognized that all injuries due to falls cannot be prevented no matter what
surfacing material is used.



2. Fall Zones $IDOO ]JRQH FRYHUHG ZLWK D SURWHFWLYH VXUI
XQGHU DQG DURXQG HTXLSPHQW ZKHUH D FKLOG PLJKW IDOO
HTXLSPHQW DQG REVWDFOHV RQWR ZKLFK D FKLOG PLJKW ID1
DQG VOLGHV VKRXOG KDYH D IDOO ]RQH H[WHQGLQJ D OLQLP>
perimeter of the equipment.

6ZLQJV VKRXOG KDYH D IDOO ]RQH HIWHQGLQJ D PLQLPXP RI
VXSSRUW VWUXFWXUH RQ HDFK VLGH 7KH IDOO JRQH LQ IURC
HIWHQG RXW D PLQLPXP GLVWDQFH RI WZLFH WKH KHLJKW RI
JURXQG WR WKH WRS RI WKH VZLQJ VXSSRUW VWUXFWXUH

LEVELING YOUR FORT DURING ASSEMBLY

+ &RPSOHWH WKH VWHSV ZKLFK ZLOO EH WKH EDVLF IUDPH R
EDVH VDQG ER[ ERDUGY DQG GHFN VXSSRUWV"

+ 3BRVLWLRQ LQ WKH PRVW OHYHO DUHD FKRVHQ IRU WKH SOTC
DQG VL]H RI WKH VZLQJ EHDP ODGGHU VOLGHV HWEF WKDW
$ 2QFH WKH IUDPH LV LQ WKH ¢QDO SRVLWLRQ FKHFN IRU YH
GHWHUPLQH ZKLFK VLGH V ZLOO QHHG WR EH GXJ LQWR WKH
$ :LWK D VKRYHO VFRUH WKH JURXQG DURXQG WKH RXWVLGF
WKH pKLJKY VLGH RI WKH IRUW 7KLV LV WKH DUHD WKDW ZLO
HQRXJK WKH VFRUHG OLQHV ZLOO EH \RXU GLJJLQJ WHPSOD)
$ 3XVK WKH IUDPH RIl DQG DZD\ IURP WKH VFRUHG DUHD IDU
WR UHDFK WKH DSSURSULDWH GHSWK

$ 'LJ D FKDQQHO DORQJ WKH VFRUHG OLQH V IRU WKH EDVH
VDQGER[ ERDUGVY WR UHVW LQWR 'LJ WKH FKDQQHO V WR W
RI WKH FKDQQHO V VKRXOG EH OHYHO WR HDFK RWKHU VR \F
EHFDXVH WKH FKDQQHO V DUH XQHYHQ

+ 2QFH \RX KDYH UHPRYHG HQRXJK JUDVV DQG GLUW VOLGH
FKDQQHO V 30DFH D OHYHO RQ WKH YHUWLFDO DQG KRUL]R
LI HQRXJK VRLO RU WRR PXFK ZDV UHPRYHG

$+ GHSHDW WKLV SURFHVV XQWLO WKH EDVLF IUDPH LV SOXPE
EHIRUH FRPSOHWLQJ WKH UHVW RI WKH DVVHPEO\

$+ OHDVXUH WR PDNH VXUH IRUW LV VTXDUH

Important: if you require a channel depth of more than 6”, then we
recommend you have your play set area professionally graded before
completing assembly.

Example Play area:

The diagonal measure-

Side View of
(Grade is the VDPH IURP FRUQHU SRVW WR
Slanted Line) FRUQHU SRVW || QRW DGMX

FRUQHU SRVWYV VR WKDW WK
GLVWDQFH LV HTXDO

$UHD WR EH VFRUHG DQG
FKDQQHOHG IRU OHYHOQHVYV



General Info to Review Before Installation

f ' HSHQGLQJ RQ \RXU H[SHULHQFH DVVHPEO\ RI WKH SOD\VH
XS WR KRXUV GHSHQGLQJ RQ VL]H DIWHU LQYHQWRU\ RI S
you set aside a full two days for assembly.

f GHQWLI\ DOO RI WKH SDUWYV IRU \RXU SOD\ VHW (PSW\ HDF
FDQ VHH HDFK SDUW <RXU LQVWUXFWLRQ ERRN ZLOO KDYH C
HDV\ IRU \RX WR UHFRJQL]H LQGLYLGXDO SDUWV .HHS DOO K
IURP ZRRGHQ SLHFHYV

f $IWHU HYHU\WKLQJ LV ODLG RXW FKHFN FDUHIXOO\ WR HQ\
WKHUH DUH QR EURNHQ ERDUGYV

f )LQG DQ DUHD WR VRUW \RXU KDUGZDUH ,W LV EHVW WR R
VR WKDW \RX GR QRW ORVH DQ\ SLHFHV LQ WKH JUDVV 7KLV
ZLWK DbOO WKH GLITHUHQW SLHFHV LQ WKH KDUGZDUH EDJ

f PSRUWDQW QRWH :RRG KDV VRPH QDWXUDO GHIHFWYV VXF}
‘H UHMHFW SDUWV WKDW DUH VWUXFWXUDOO\ GHIHFWLYH :H
VWUXFWXUHV KRZHYHU \RX VKRXOG LQVSHFW HDFK SDUW IR
WKHP VPRRWK WR SUHYHQW LQMXU\

¥ $IWHU IDPLOLDUL]JLQJ \RXUVHOI ZLWK DOO RI WKH FRPSRQH
5HDGLQJ LQVWUXFWLRQV DIWHU \RX KDYH VWXGLHG WKH SDU
LOQVWDOODWLRQ SURFHVVY DQG KHOS WR HOLPLQDWH XQQHFI

+t 3D\ FORVH DWWHQWLRQ WR WKH GLDPHWHU DQG OHQJWK R

f IHYHU WLIJKWHQ KDUGZDUH FRPSOHWHO\ DW (UVW W KHO':
DOLIJIQPHQW ZKLOH \RX DUH DWWDFKLQJ SDUWV WRJHWKHU $
HDFK MRLQW

f $IWHU WKH PDLQ XQLW LV DVVHPEOHG LW LV FULWLFDO WK
PDLQ IUDPH LV QRW OHYHO WKH ZDOOV DQG ARRU ZLOO EH F

f $IWHU \RX FRPSOHWH LQVWDOODWLRQ PDNH VXUH HYHU\ E
ERDUG LV VHFXUH :RRG ZLOO H[SDQG DQG FRQWUDFW ZLWK

tf 3 ODFH WKH VHW RQ OHYHO JURXQG QRW OHVV WKDAQ IHHYV
VXFK DV D IHQFH JDUDJH KRXVH RYHUKDQJLQJ EUDQFKHV ¢
wires.



7KLV SDJH LV D OLVW RI GHAQLWLRQV DQG H[SODQDWLRQV X
instructions to aid you in the assembly of your play set.

Offset Holes TKURXJKRXW WKH LQVWDOODWLRQ SURFHGXUHYV Zl
holes. This refers to the orientation of the holes on the board. An offset hole is one that

LYV FORVHU WR RQH VLGH WKDQ LW LV WKH RWKHU RU LQ RWK
,Q WKH SURFHGXUHV \RX ZLOO EH LQVWUXFWHG WR DWWDFK
ZLWK WKH KROHV RIIVHW GRZQ 7KLV UHIHUV WR ZKLFK VLGH
EH FORVHU WR 2IIVHW KROHV XS KROH KROHV ZLOO EH FOR)
KROHVY GRZQ KROH KROHV ZLOO EH FORVHU WR WKH ERWWRF
QRW KDYH RIIVHW KROHV EXW LQVWHDG WKH KROHV DUH RQ
DQ\ UHIHUHQFH RQ KRZ WR RIIVHW WKHVH SDUWYV

EXAMPLE OF OFFSET HOLES UP

EXAMPLE OF OFFSET HOLES DOWN

Counter-sunk holes ODQ\ RI WKH SDUWV WKDW ZLOO EH XVHG KD
FRXQWHU VXQN KROH LV RQH WKDW VXUURXQGY RQH VLGH RI
WKURXJK WKH ZRRG LWV VHOI :KHQ XVLQJ D FRXQWHU VXQN
through the through hole and either the head of the bolt and washer or nut and washer

ZLOO RFFXS\ WKH FRXQWHU VXQN KROH

&RXQWHU 6XQN +ROH

Through Hole

Lag Screws /IDJ VFUHZV DUH XVHG LQ WKH FRQVWUXFWLRQ RI R
WKH VWUXFWXUDO LQWHJULW\ RI WKH XQLW 7KHUH ZLOO QR
VFUHZ LQVWDOODWLRQ /DJ VFUHZV DUH VHOI WDSSLQJ WKR
ZUHQFK LW PD\ EH DGYDQWDJHRXV WR SUH GULOO D KROH ¢ U
RQ D VHSDUDWH SDJH LQ WKH IURQW RI WKH PDQXDO %H VXL
ZKHQ GULYLQJ WKHP LQ E\ KDQG 3RZHU WRROV VXFK DV D K&t
SRZHU GULOO VKRXOG KDYH HQRXJK WRUTXH WR GULYH LQ W
RYHU WLIJKWHQ DV WKLV FDQ FDXVH WKH WKUHDGV WR 3VWUL



Common Installation Practice Installing T-nuts

'KHQ LQVWDOOLQJ 7 QXWV LQWR WKH ZRRG XVH D VPRRWK II
7 QXW AXVK LQWR WKH ZRRG

Corner Post —\

,—T—nut
Insert the barrel of the T-nut into the

SUHGULOOHG KROH 8VLQJ D
KDPPHU GULYH WKH 7 QXW X(
RI WKH 7 QXW LV AXVK WR WK

7KLV SLFWXUH VKRZV WKH 7 QXW LQVHUWHG
DQG LQVWDOOHG AXVK WR WKH ZRRG

7KLV SLFWXUH VKRZV DQ HQG YLH
LQVWDOOHG AXVK WR WKH ZRRG
WARNING: DO NOT EMBED THE TOP

OF THE T-NUT INTO THE

FACE OF THE WOOD
JOXVK &RUUHFW

&URVYV 6HFWLRQ HQG YLHZ \RX DUH ORRNLQJ DW DQ ; UD\ Y|
of the post and T-nut. The barrel of the T-nut is in the
FRUQHU SRVW WKH OLQH LV WKH IDFH RI WKH ZRRG



HOW A T-NUT WORKS

THE FIRST STEP IN OUR ASSEMBLY INSTRUCTIONS IS TO INSERT T-NUTS INTO THE CORNER
POSTS. AT-NUT IS A FASTENER WHICH IS THREADED ON THE INSIDE AND IT FUNCTIONS
JUST LIKE A STANDARD HEX NUT. YOU INSERT THE T-NUTS INTO THE PREDRILLED HOLES IN
THE CORNER POSTS.

THE T-NUT HAS A BARREL SHAPED END WHICH GOES INTO THE HOLE IN THE CORNER POST.
THE T-NUT ALSO HAS AN FLANGE SHAPED END WITH TEETH. THE TEETH PENETRATE INTO THE
CORNER POST WOOD TO PREVENT THE T-NUT FROM SPINNING WHEN YOU TIGHTEN THE

HEX HEAD BOLT.

SHOWN BELOW YOU WILL SEE THE T-NUT IS HAMMERED INTO THE CORNER POST ON THE
BACK SIDE. THE BOARD IS BEING ATTACHED ON THE FRONT SIDE OF THE CORNER POST.

CORNER POST—\
BOARD YOU

ARE ATTACHING

TO CORNER POST-
_\ T-NUT
HEX HEAD BOL FLANGE
IS HERE.

WASHER—— o
CORNER POS
T-NU
o A
, CROSS SECTION VIEW
WASHE ’ OF BOARD, CORNER
POST AND FASTENERS.
BACK SIDE OF
CORNER POST
/
/*/ T-NUT DETAILS
BOARD YOU ARE TEET FLANGE
ATTACHING TO / SHAPED END
CORNER POST. FRONT SIDE OF WITH TEETH

CORNER POST

\HEX HEAD BOLT

THREADS ON ; \

INSIDE OF v
BARREL . —/K’\\ )
e
BARREL ~~ DETAIL A
SHAPED SCALE 2:1
END GOES
INTO HOLE IN

CORNER POST-
10



BOARD IDENTIFICATION

1. On the end of each board there should be a small white tag that is stapled or stuck into
place. Remove the staples and/or tag after the board is installed.

2. This white identifcation tag displays the thickness, width, length and an abbreviated
description of the part.

Example: a taq reads "2-4-3600-BPB"

t

The 2 is the thickness of the board. "Nominal Lumber" at a home center will measure 1-
1/2" for the thickness. We "remill" that lumber to 1-3/8" thick.

The 4 is the width of the board. "Nominal Lumber" at a home center will measure 3-
1/2" for the width. We "remill" that lumber to 3-3/8" wide.

Note: sometimes the width will be smaller than 3-3/8" because:

A) We need the width of the part to fit into a certain area of the play set.

B) We need the designation to be simple.

The 3600 is the length of the board. It means the board is 36 inches long. If the code
were 3625 then the board is 36-1/4" in length.

The "BPB" abbreviation stands for "Bottom Panel Board". The wood part bill of materials
in the instructions has a description which will match the abbreviation closely.

In the event that there is no tag on a wood part measure the part then:

A)Use the measurements and compare them to the wood list at th e front of the
instructions to identify it.

B)Look at the holes on the wood part and compare them to the pictures in the wood
list.

C)Look to see if the holes are centered or if they are offset up or offset down.

This should help you identify any parts that have missing tags. In the event that you
cannot identify a board please email us for assistance.

\

36" LENGTH

\

3%" WIDTH

éu
1g

THICKNESS

11



PRE-DRILL LAG SCREW DIRECTIONS

Pre-drilling holes for lag screws will make it easier to drive the screws in by hand.
"Jobber" length drill bits are available in sizes that are longer than standard drill bits and
those are ideal for the job. When using the drill bit you will have to "spot” drill the post
and then remove the board you are attaching to finish drilling the hole.

Pay attention to the DIAMETER of the lag screw you are installing . Your playset may
come with two different diameter lag screws. Each diameter will require a different size
drill bit. When installing lag screws DO NOT OVERTIGHTEN.

LAG SCREW DIAMETER DRILL BIT SIZE
5/16" DIAMETER 9/64" Corner Post
3/8" DIAMETER 11/64" 7
(- 3%" —_—
Example: 3/8" diameter x 3-1/2" lag screw 2 x 4 board _\ 5 .
—~ 216
This would be like the 2 x 4 board installation shown \
below. Place the board into position. Spot Drill through o o o
the holes in the 2 x 4 board into the corner posts with
an 11/64" drill bit. Remove the 2 x 4 board. Continue ¥4 S X N\ \Y
to drill the holes to a total depth of 2-5/16" as shown at A
the right. Install the 2 x 4 board. AN AN S
Example 5/16" diameter x 3-1/2" lag screw [j M“\R\MM\“\M
This would be like the 2 x 4 board installation shown — X X X
below. Place the board into position. Spot Drill through ¥ N\ \e \e \{
the holes in the 2 x 4 board into the corner posts with
an 9/64" drill bit. Remove the 2 x 4 board. Continue to X X X
drill the holes to a total depth of 2-5/16" as shown at
the right. Install the 2 x 4 board. NN\
s B

Example 3/8" diameter x 5" lag screw Corner Post

This would be like the 4 x 4 board
installation shown below. Place the 4 x 4 board _\ S \§ \§
board into position. Spot drill through the

holes in the 4 x 4 board into the corner N\ AN N
posts with an 11/64" drill bit. Remove the o o

4 x 4 board. Continue to drill the holes to
a total depth of 2-13/16" as shown at the
right. Install the 4 x 4 board.

Corner Post B D Y
Corner post % % S S
N AN AN
9
2 X 4 board 2 13.
16
4 x 4 board
— &ll




6:.1* %($0 /2%'.1*

‘HLIKW /LPLWV IRU $FFHVVRULHV

7TKH ZHLJKW OLPLW IRU D 6ZLQJ %HOW LV OEV $OWKRXJIK (
VZLQJILQJ ZHLJKW FDSDFLW\ IRU WKH VZLQJ SRVLWLRQ

7KH ZHLJKW OLPLW IRU D 7UDSH]H %DU LV OEV

OD[LPXP $OORZDEOH VZLQJLQJ ZHLJKW IRU D WKUHH SRVLWLRQ
7KH PD[LPXP DOORZDEOH VZLQJLQJ ZHLJKW DW HDFK 6ZLQJ %!
7KH PD[LPXP DOORZDEOH VZLQJLQJ ZHLJKW DW WKH 7UDSH]H
7KH 0%$;,080 6:,1* %($0 /2%$"' ,6 OEV

MAXIMUM SWING BEAM LOAD IS 425 LBS.
/%6 0%; /%6 09%; /%6 09%;
6:,1%, 1% :(,*+7 B:,1%, 1% :(,*+7  6:,1% 1% :(,*+7
Zn,(e (1
2) 6:,1*
%($0 ,6
$773&+ ("
72 3/$< 6(7
75$3(=( %$5
6:,1% % (/7 6:,1% % (/7

13



Please familiarize yourself with the manual, parts/components and general
construction process of your new playset before getting started.

SITE PLAN:
— 191" -
7.
- 9§—>
‘ !
5
8-95"
8 g
=
)
g
) [
' Lll ' n 1 &n
A
_ ', 5RFN :pOO
Swing Belts (2) 3-115"
v anLa
9-10% LY
“16
7UDSH]H $UP
Rope Ladder
(]
i 3 2
737" n a
Q S
g &
=
i I
3OD\VHW KHLJKW IHHW LQFKHYV
6ZLQJ %YHDP KHLJKW IHHW LQFKHYV
'"HFN KHLJKW IHHW

Approximate assembly time: 8-10 hours

(6) foot unobstructed safety perimeter around playset recommended

14



REQUIRED TOOL LIST:
____Standard or Cordless Drill w/ Phillips Bit (#2 square bit provided)

BBB 'ULOO %LWYV ’ " DQG D

BBB 0" :UHQFK DQG 6RFNHW
BBB 06" '"HHS :HOO 6RFNHW

BBB " 'HHS :HOO 6RFNHW
BBB " UHQFK DQG 6RFNHW
___ Level

____ Tape Measure

____Extension Cord (if using standard drill)
____Hammer

BBB 3HQFLO

BBB /RFNLQJ 30O0LHUV 9LVH *ULSV
_____Shovel

BBB 7/DSH RU ODUNHU 6HH VWHS

KIT CONTENTS

Swings, Slides, Accessories:

BBB 4W\ 'HVFULSWLRQ

___(2) swingbelts w/ Chains

BBB 7UDSH]H 6ZLQJ Z &KDLQV
(1) wave Slide

BBB 5RFN :DOO *ULSV DVVRUWHG FRORUV
BBB 7THOHVFRSH

____(4) safety Handles

___ (2) Flag Kit

(1) Logo Plate

BBB *URXQG 6WDNHV SDLU
BBB 7LF 7DF 7RH

(1) steering Wheel

(1) Tire Swing w/Chains

___(@)Tarp

Fort Hardware:
see following pages

Swing Beam Hardware:
see following pages

Wood Components:
see following pages

" 3DGGOH VYV

15



#14 X 1-1/4"
PAN HEAD SC REW
QTY: 4

3/8"® X 1-1/8"
BLAC K PLASTC
PLUG
QTY: 6

5/16 X 4-1/2"
HEX BO LT
QTY: 14

#8 X 1"
WO OD SC REW
QTY: 2

#8 X 1-3/4"
WO OD SC REW
QTY: 4

#8 X 2"

WO OD SCREW

QTY: 189

#8 X 2-1/2"
WO OD SC REW
QTY: 52

#8 X 3"
WO OD SC REW
QTY: 20

5/16" TEE NUT
QTY: 22

TO RQ UE WASHER
QTY: 17

5/16 X 1-1/2"
HEX BO LT
QTY: 8

1501 HARDWARE
PAGE 10F2

REV A:9/10/2014 JH

3/8" LOCKNUT
QTY: 19

3/8" WASHER
QTy: 31

5/16" WASHER
QTY: 34

USE THE RULER TO THE RIGHTTO MEASURE YO UR

ABOVEARE1:1 SCALEAND CAN BEUSED TO MATCHBOLTA

BO LTS AND SCREWS. PIC TUREVIEWS SHOWN

ND SC REW SEES.

16




5/16" X 3-1/2"
HEX LAG

SC REW
QTY: 12
1501 HARDWARE
PAGE 2 OF2
REV A:9/10/2014 JH
3/8 x9" 3/8x7" 3/8 x6-1/2" 3/8 x 3-1/2"
CARRAGEBOLT CARRAGEBOLT CARRAGEBOLT CARRAGEBOLT

QTY: 1 QTY: 14 QTY: 2 QTY: 2

3/8 X 3-1/2"
HEX LAG SC REW
QTY: 12

#2 SQUARE
DRNE BIT
QTy: 1

PLASTC
BOLTCAP
QTY: 19

USE THE RULER TO THE RIGHTTO MEASURE YO UR BO LTS AND SCREWS. PICTUREVIEWS SHOWN

ABOVEARE1:1 SCALEAND CAN BEUSED TO MATCHBOLTA

ND SC REW SEES.

17




1502N HARDW ARE
PAGE 1 OF1 —
REV B: 8/18/2015 JH
9
#14 X 1-1/4"
PAN HEAD SC REW
QTY: 10
8
#8 X 1-3/4"
WO OD SC REW
QTY: 4 SE—
#8 X2-1/2" 7
WO OD SCREW
QTY: 14
6
3/8"@® X 1-1/8"
BLAC K PLASTIC
PLUG
QTY: 10 5
5/16" TEE NUT
QTY: 2
4
3
1/4" WASHER |
QTY: 10
2
1
5/16 X 2-1/2"
HEX BO LT 5/16" WASHER
QTY: 2 QTY: 2

USE THE RULER TO THE RIGHT TO MEASURE YO UR BO LTS AND SCREWS. PICTUREVIEWS SHOWN
ABOVEARE1:1 SCALEAND CAN BEUSED TO MATCHBOLTA ND SC REW SEZES.




3/8 X 3-1/2"
HEX LAG SC REW
QTY: 11

5/16 X 7"
HEX BO LT
QTY: 2

1510 HARDWARE

PAGE 10F1

REV B
8/19/2014 JH

TO RQ UE WASHER
QTY: 4

5/16" TEE NUT
QTY: 2

5/16" PLASTIC 3/8" PLASTIC
BOLTCAP BOLTCAP
QTY: 2 QTY: 4

3/8" LO CK NUT
QTY: 4

3/8" WASHER
QTY: 17

1/2" WASHER
QTY: 2
3/8x7"

CARRAGEBOLT

QTY: 4

USE THE RULER TO THE RIGHT TO MEASURE YO UR

ABOVEARE1:1 SCALEAND CAN BEUSED TO MATCHBOLTA ND SC REW SEES.

BO LTS AND SCREWS. PICTUREVIEWS SHOWN

19




1511 HARDWARE
PAGE: 10F 1

REV A
2/4/2013 J.H.

#8 X 2"
WOOD SCREW
QTY: 20
5/16" TEE NUT
QTY: 10
5/16" X 3-1/2"
HEX LAG 5/16 X 4-1/2" i}
SCREW HEX BOLT 5/16" WASHER
QTY: 14 QTY: 12 QTY: 26

USE THE RULER TO THE RIGHT TO MEASURE YBIMIR'S AND SCREWS. PICTURE VIEWS SHOWN

ABOVE ARE 1:1 SCALE AND CAN BE USED TO MATCH BOLT AND SCREW SIZES.

20




5/16" X 2-1/2" 5/16" X 2-1/2" 5/16" X 1-1/ 2" 11-0065
LAG SCREW HEX BO LT HEX BOLT 1523 Hardware
QTv: 4 QTy:6 QTv: 4 9/17/2014 JH
#8 X3-1/2"
WOOD SCREW
QTY: 4
#8X2-1/2"
#8 X 1-1/4" WO OD SCREW
PAN HEAD SC REW QTy: 127 . ;
SO UARE DRVE 3/8"16 xz?if,ZPLlA. LD. X
QTv: 16 EYEBOLT
QTY: 2
5/16"18 x 5/8" LT-NUT 3/8-16 XQ%?"ZLT'NUT
QTY: 10 )
5/16" WASHER 3/8" WASHER
QTY: 10 QTY: 2

USE THE RULER TO THERIGHTTO MEASURE YO UR BO LTS AND SCREWS. PICTUREVIEWS SHOWN ABOVEARE1:1

SCALEAND CAN BEUSED TO MATC HBO LTAND SC REW SIES

21




PIC TURE

DESCRIPTON

QY.

2 X4 X13"
ANG LE SUPPO RT
2-4-1300-AS

2 X4 X18"
ANG LE SUPPO RT
2-4-1800-AS

2X4X14"

BO TTOM PANEL
BO ARD
2-4-1400-BPB

2 X4 X14-3/4"
PIC NIC TABLE

TO P SUPPO RT
2-4-1475-PTIS

NO TE THIS [MTEM
WILL NO T BE USED

FORTHIS PLAY SET.

2X4X17"
LADDER STEP
2-4-1700-1LS

2 X4 X 24"

RO PELADDER
STEP
2-4-2400-RLST

2 X4 X27-1/2"
PICNIC TABLE

SEAT SUPPO RT
2-4-2750-PTSS

22




PIC TURE

DESCRIPTON

QTY.

2 X4 X32-1/2"
PICNIC TABLE
LEG
2-4-3250-P1L

2 X4 X47-3/8"
TARP BO ARD
2-4-4738-1B

2 X 4 X475

SAFETY BO ARD/
END PANEL

BO ARD
2-4-4750-SBEP

2 X 4 X 58"
SWNG BEAM

C RO SS MEMBER
(2 HOLESON
CENTER)
2-4-5800-CM

NO TE: THIS MTEM
WILL NO T BE USED

FORTHIS PLAY SET.

2 X4X66"

LADDER SDE
2-4-6600-US
2-4-6600-LRS

1 &7

1 roHT

2 X4 X 66"

RO C K WALL SDE
(1 HOLEON
CENTER)
2-4-6600-RWS

2X4X70"
CENTER DECK
SUPPORT
2-4-7000-
CDS

23




PIC TURE

DESCRIPTON

QTv.

2 X4 X70"
DEC K SUPPO RT
(2 HOLESON
CENTER)
2-4-7000-DS

2X4X70"
REAR TO P
PANEL BO ARD
(2 HO LES

O FFSET 1

C ENTERED)
2-4-7000-RIPB

2X4X71-7/8"
CENTER TARP
SUPPORT
2-4-7188-CTs

2 X6 X473

BO TTOM PANEL
AND

SANDBO X BO ARD
(4 HO LES O FFSET)
2-6-4750-ESPB

2X6X47-1/2"
TO P PANEL
BO ARD
2-6-4750-TPB

2 X6 X 70"
FRONTFACE
BO ARD (4

HO LES O FFSET)
2-6-7000- FFB

2 X6 X70"

BO TTOM PANEL/
SANDBO X BO ARD
(4 HO LES O FFSET)
2-6-7000-SB

24




PIC TURE

DESCRIPTON

QTY.

2 X6 X102"
RO PELADDER
SUPPO RT -
FRO NTRIG HT
2-6-10200-RLSFR

2 X6 X102"

RO PELADDER
RUNNER - FRONT
RIG HT
2-6-10200-RIRFR

4X4X475

SWING BEAM
MO UNT
4-4-4750-SBM

5 5 1,

7 X 25 X137

PIC NIC TABLE
SLAT
125-3-1325-PTS

5 5 1,
ZXZ;X 175

TC TAC TOE
MO UNT
125-3-1750-TTM

NO TE THIS MEM W ILL
NO TBE USED FOR THIS

PLAY SET.

5/4 X3 X18-3/4"
LADDER BACK
125-3-1875-1B

5 7

~X3 X237

RO CKWALL
CAP
125-3-2387-RWC

25




PIC TURE

DESCRIPTON

QTY.

5 5 1II
~X 2. X 287
PANEL SLAT
125-3-2825-PS

24

5

~X4 X407
DEC K SPACER
125-4-4038-DS

5
~X6 X 22

SANDBO X SEAT
125-6-2200-SS

5 7
ZX6 X237
BO TTOM RO CK

WALLBO ARD
125-6-2387-BRW

5 7
~X6 X 237"
RO CKWALL
BO ARD

125-6-2387-RWB

11

5
7 X6 X43"

PIC NIC TABLE
TOP AND SEATS
125-6-4300-PTIS

5 3
~X6 X477
DEC K BO ARD
125-6-4737-DB

11

26




PIC TURE

DESCRIPTON

QTY.

2X2X16"
RAMP HOOR
SUPPO RT
2-2-1600-Fs

2X4X18"
RAMP PO ST
BRACE
2-4-1800-RPB

3
2X4X18"

RAMP SUPPO RT
2-4-1875-RS

2 X4 X33"
RAMP PO ST
2-4-3300-RP

2 X4 X95-1/2"
RAMP MIDDLE
FLOOR BOARD
2-4-9550-MFB

2 X4 X96"
RAMP SDE
BO ARD
2-4-9600-SB

2 X6 X95-1/2"
RAMP HOOR
BO ARD
2-6-9550-FB

27




PIC TURE

DESCRIPTON

QTv.

4 X4X8"
RO PEMO UNT
4-4-0800-RM

4 X4 X72"
TRE SWING
LEG
4-4-7200-AR

1
2X4 XA47>"

TRE SWING
CRO SS MEMBER
2-4-4750-CM

NOTE ANYTHING ON THIS
PAGE REFERRED TO AS
"PLASTIC COATED" WILLBE
AMBER STAINED WO OD FOR
THE SOUD CEDARWOOD
O PTION.

4 X4 X96"
PLASTIC COATED
CORNER PO ST

4 X4X108"
PLASTIC COATED
SWING LEG

4 X6 X120"
PLASTIC COATED
SWING BEAM

4 X6 X108"
PLASTIC COATED
TRE SWING BEAM

28




PIC TURE

DESCRIPTON

QY.

WAVE
SLDE

10’
ROCK
WALL

12'orl3'
RAMP
RO PE

13’
RO PE
LADDER
RO PE

SWING S
W/CHANS
04-0002

TRAPEZE
BAR
W/CHANS
04-0006

29




PIC TURE

DESCRIPTON

Q.

SWING
PLATE
11-5002

CLMBNG
RO CK
(5 RO CKS
ARE N ONE
BAG)

07-0008

10

RO CKS

A-FRRAME
SWING
LEG
BRAC KET
11-5010

HARDWARE BO XES: 1501, 1502N, 1523, 1510, 1511

HARDWARE
BO XES

INSTRUC TIO NS




PIC TURE

DESCRIPTON

Q.

RO N
DUC TLE
SWING

HANG ERS
11-4012

TELESC O PE
07-0001

TRE SWING
W/ CHAINS
04-0014

31




PIC TURE

DESCRIPTON

Q.

90 ° G REEN
BRAC KET
11-5013

BRAC KET
28-0001

SPRING
cLuP
11-4003

SAFETY
HANDLE
(2 HANDLES
ARE N
ONEBAG)
07-0005

32




PIC TURE

DESCRIPTON

Q.

TARP
05-0010
(MATERIAL
AND COLOR
WLL VARY BY
MO DEL)

HAG KIT
09-1014

TC TAC TOE
(UNASSEMBLED)

07-0010

33




PIC TURE

DESCRIPTON

Q.

(NO T SHO WN)

MANUFAC TURER
LOGO PLATE

G RO UND
STAKE (2
STAKES ARE N
ONEBAG)

07-0016-P

STEERNG WHEEL
07-0004

TRE SWING
SWNEL

11-4010

34




STEP 1: ATTACHING T-NUTS TO THE CORNER POST?

1: THIS STEP IS CRITICAL TO BUILDING THE FORT BRQP. IF ANY MISTAKES ARE MADE HERE, YOU WILL NEED TdQ
DIS-ASSEMBLE AND THEN RE-ASSEMBIEMAKE YOUR CORRECTIONS.

2: MAKE SURE HOLES ARE FREE OF ANY OBSTRIDNS. USE A BOLT TO CLEAN OUT ANY DEBRIS.
3: LAY OUT EACH OF THE 4 X 4 X 96" CORNER POSTN THE AREA YOU INTEND ON BUILDING THE FORT.

4: USE THE DIAGRAM BELOW TO CORRECTLY IDENTAND ORIENT THE NECESSARY DIRECTION THE POSTS
SHOULD FACE.

5: USE A HAMMER TO SEAT THE T-NUTS AFTER INSERITHEM INTO THE HOLES SHOWN IN THE DIAGRAM BELOW.

6: THE BARREL OF THE T-NUT SHOULD GO IN THE HORSTFIHAMMER THE T-NUT UNTIL IT IS FLUSH/ALMOST FLUS
TO THE CORNER POSTS.

7: PLACE THE PLASTIC PLUG INTO ALL THE CORNER POSP HOLES. USE A DAB OF SILICONE ON THE PLUGS TO
SEAL THE HOLES.

HOLES AT THE TOP OF CORNER POSTS

SHOULD BE FACING THIS DIRECTION.

PLACE A PLASTIC PLUG INTO EACH OF

THE TOP HOLES IN ALL THE CORNER

POST. USE A DAB OF SILICONE ON .
EACH PLUG TO SEAL THE HOLES. . —--— -

NO T-NUT
IN THESE
HOLES
4X4X96" o=
/ﬁCORNERPOST - .
(\ \ ~ °
o S - o \
~
LT
-
N ~

o O o

LEFT (SWING BEAM) . - -~ FRONT OF FORT

SIDE OF FORT -

H



STEP 2: ASSEMBLING THE RIGHT SIDE FRAME

1: LAY THE 2 X 6 X 47-1/2" SANDBOX BOARD ON TOP OAHE RIGHT SIDE CORNER POSTS AT THE BOTTOM OF THE
CORNER POSTS. THE HOLES IN THEN®BOX BOARD MUST BE OFFSET DOWN.

2: USE 5/16 X 4-1/2" HEX BOLTS ANDB/16" WASHERS TO ATTACH THE TOP HBS OF THE SANDBOX BOARD TO THE
T-NUTS INSTALLED ON THE CORNER POSITFE BOTTOM HOLES WILL BE USED LATER.

3: LAY THE 2 X 6 X 47-1/2" BOTTOM PANEL BOARD ON T®OF THE RIGHT SIDE CORNER POSTS IN THE MIDDLE
OF THE CORNER POSTS. THE HOLES IN THHE'BOM PANEL BOARD MUST BE OFFSET DOWN.

4: USE 5/16 X 4-1/2" HEX BOLTS AND 5/16" WASHERBO ATTACH THE BOTTOM HOES OF THE BOTTOM PANEL
BOARD TO THE T-NUTS INSTALLED ON THE CORNEFSTS. THE TOP HOLES WILL BE USED LATER.

5: LAY THE 2 X 6 X 47-1/2" TOP PANEL BOARD ON T®OF THE RIGHT SIDE CORNER POSTS. THE HOLES IN
THE TOP PANEL BOARD MUST BE OFFSET DOWN.

6: USE 5/16 X 4-1/2" HEX BOLTS AND 5/16" WASHERS T®ITACH THE TOP HOLES OF THE TOP PANEL BOARD TO
THE T-NUTS INSTALLED ON THE CORNER POSTS.

7: USE A 7/8" PADDLE BIT TO DRILL A HOLE IN THE CENTHRTHE TOP PANEL BOARD. THIS IS THE ONLY TIME YOU
WILL NEED THIS DRILL BIT IN THE ASSEMBLY. YOU MAY PUT IT AWAY AFTER DRILLING THE HOLE.
8: DO NOT INSTALL LAG SCREWS AT THIS TIME.

2X6X47-1/2"

/TOP PANEL BOARD

5/16" WASHER——

DRILL 7/8" HOL

5/16" X 4-1/2" 2 X6 X47-1/2"
HEX BOLT BOTTOM PANEL BOARI
2 X6 X47-1/2"

/ SANDBOX BOARD
FRONT OF FORT ™~

36




STEP 3: ASSEMBLING THE LEFT SIDE FRAME

1: LAY THE LEFT SIDE CORNER POSTS ON THE GROUND IN THEIR PROPER ORIENTATION.

2: LAY THE 2 X 6 X 47-1/2" SANDBOX BOARD ON TOP OHHE LEFT SIDE CORNER POSTS AT THE BOTTOM OF THE
CORNER POSTS. THE HOLES IN THENBBOX BOARD MUST BE OFFSET DOWN.

3: USE 5/16 X 4-1/2" HEX BOLTS ANDB/16" WASHERS TO ATTACH THE TOP HEBS OF THE SANDBOX BOARD TO THE
T-NUTS INSTALLED ON THE CORNER POSIHE BOTTOM HOLES WILL BE USED LATER.

4: LAY THE 2 X 6 X 47-1/2" BOTTOM PANEL BOARD ON TOP OFHE LEFT SIDE CORNER POSTS IN THE MIDDLE OF THE
CORNER POSTS. THE HOLES IN THE BOMIPANEL BOARD MUST BE OFFSET DOWN.

5: USE 5/16 X 4-1/2" HEX BOLTS AND 5/16" WASHERBO ATTACH THE BOTTOM HCES OF THE BOTTOM PANEL
BOARD TO THE T-NUTS INSTALLED ON THE CORNERSTS. THE TOP HOLES WILL BE USED LATER.

6: LAY THE 4 X 4 X 47-1/2" SWING BEAM SUPPORT ON ROOF THE LEFT SIDE CORNER POSTS. THE THREE COUNTHR-
SUNK HOLES IN THE MIDDLE OF THE SWING BEAM SUPPORT MUST FACE DOWNWARD.

7: FIND TWO TORQUE WASHERS. PLACE A 6-1/2" GRRIAGE BOLT THROUGH THE TORQUE WASHER, MAKING SURE
THAT THE TEETH ARE FACING IN THE SAME DIRECTIONHAE THREADS OF THE CARRIAGE BOLT. PLACE THE TORQUE
WASHER/CARRIAGE BOLT ASSEMBLY INTO THE CORNEGST HOLES SO THAT THE HEAD OF THE CARRIAGE
BOLT FACES WHAT WILL BE THE INSIDE OF THE FORTAUSEVMER TO SET THE TORQUE WASHER INTO THE CORNER
POST.

8: ATTACH THE SWING BEAM SUPPORT AS SHOWN

IN DETAIL A. 4 X4 XA47-1/2"

SWING BEAM SUPPORT

DETAIL A

6-1/2" CARRIAGE
BOLT

— ;\
TORQUE WASHER 2 X 6 X 47-1/2"

BOTTOM PANEL BOARD
(OFFSET HOLES DOWN)

3/8" WASHER
3/8" NUT
BOLT CAP / /

5/16 X 4-1/2"

HEX BOLT AN

5/16" WASHER FRONT

OF
2 X 6 X 47-1/2" FORT

SANDBOX BOARD
THE THREE COUNTER- /(OFFSET HOLES DOWN)
SUNK HOLES ON THE -

SWING BEAM SUPPORT
WILL FACE DOWN WHEN
PROPERLY INSTALLED. -

37




STEP 4: DECK SUPPORTS

YOU WILL NEED AN EXTRA PERSON FOR THIS STEP.

1: WITH HELP, STAND UP THERIEAND RIGHT SIDE ASSEMBLIES.

2: FASTEN THE 2 X 4 X 70" DECK SUPPORTS TO THE I3G\E54-3/4" WITH 5/16 X 44/2" HEX BOLTS AND 5/16"
WASHERS FROM THE INSIDE OF THE FORT

5/16" WASHER

5/16 X 4-1/2"
HEX BOLT

2X4X70"
DECK SUPPORT
COUNTER-SUNK
HOLES ON CENTER

38




STEP 5: FRONT FRAME ASSEMBLY

1: PLACE THE 2 X 6 X 102" ROPE LADDER RUNNER ONHHRONT OF THE CORNER POSTS. THE HOLES IN THE
ROPE LADDER RUNNER SHOULD BE OFFSET UP.

2: USE 5/16 X 4-1/2" HEX BOLTS ANDB/16" WASHERS TO ATTACH THE TOP HOLES OF THE SANDBOX BOARD TO THE

T-NUTS INSTALLED ON THE CORNER POSITFE BOTTOM HOLES WILL BE USED LATER.

3: PLACE THE 2 X 6 X 70" FRONT FACE BOARD WITH NOHES ON THE FRONT OF THE CORNER POSTS. THE HOLES
THE FRONT FACE BOARD SHOULD BE OFFSET UP.

4: USE 5/16 X 4-1/2" HEX BOLTS AND 5/16" WASHERS TAITACH THE TOP HOLES OF THE FRONT FACE BOARD TO
THE T-NUTS INSTALLED ON THE CORNER POSHE BOTTOM HOLES WILL BE USED LATER.

5: PLACE THE 2 X 6 X 102" ROPE LADDER SUPPORT ON THRONT OF THE CORNER POSTS. THE HOLES IN THE ROPE

LADDER SUPPORT SHOULD BE OFFSET UP.

6: USE 5/16 X 4-1/2" HEX BOLTS ANDB/16" WASHERS TO ATTACH THE TOP HOLES OF THE ROPE LADDER SUPPORT]
THE T-NUTS INSTALLED ON THE CORNER POSTS.

2 X 6X 102"
ROPE LADDER
SUPPORT

/

2X6X70"
FRONT FACE

BOARD
5/16" WASHER

5/16 X 4-1/2"

/HEX BOLT

2 X6 X 102"
ROPE LADDER
RUNNER

39

N

TO



STEP 6: REAR FRAME ASSEM BLY

1: PLACETHE2 X6 X 70" SANDBO X BOARD ON THEBOTIO M REAR O F THE C O RNER PO STS. THE HO LES N THE
SANDBO X BO ARD MUST BE O FFSET UP.

2: USE5/16 X 4-1/2"HEXBOLTS AND 5/16"WASHERS TO ATTIAC H THE TO P HO LES O F THE SANDBO X BOARD TO THE
T-NUTS NSTALLED O N THE C O RNER PO STS. THE BO TTOM HO LES WILL BE USED LATER.

3:PLACETHE2 X6 X 70"BOTIOM PANELBOARD ATTH EMIDDLE O F THEREAR C O RNER PO STS. THEHO LES N
THE FRO NTFAC E BO ARD MUST BE O FFSET UP.

4: USE5/16 X 4-1/2"HEX BOLTS AND 5/16"WASHERSTO ATIACH THE TO P HO LES O F THE BO TTOM PANEL BO ARD
TO THE T-NUTS INSTALLED O N THE C O RNER PO STS. THE BO TTO M HO LES WILL BE USED LATER.

5:PLACETHE2 X4 X 70" REAR TOP PANELBO ARD NEAR  THE TOP O F THEREAR C O RNER PO STS. THEHO LES IN THE TO P
PANEL BO ARD MUST BE O F-SET UP.

6: USE5/16 X 4-1/2"HEX BO LTS AND 5/16"WASHERS TO ATIACH THE HO LES O F THE TO P PANEL BO ARD TO
THE T-NUTS INSTALLED O N THE C O RNER PO STS.

2 X4 X70"
REAR TO P PANEL BO ARD
O FFSET HO LES UP

2X6X70"
BO TTOM PANEL BO ARD
O FFSET HO LES UP

5/16" WASHER

5/16 X 4-1/2" gK(N(SD)éCZ())(”BOARD
HEX BO LT \
T O FFSET HO LES UP
REAR O F FORT _—

40




STEP 6A: LEVELING THE PLAY SETAND LAG S

1: NSTALLLAG SCREWSONLY N THEFOUR 2 X 6 BOARDS ATTHEDECKHEG HTATTHIS TME. SQUAREEACHOF
THESE FO UR BOARDS TO THEC O RNER PO STS AND THEN INST  ALLTHELAG SCREWS. THIS IS TO MAKE THE STRUC TURE
RDG D FOR THE LEVELING AND SQ UARNG PRO CESS.

2: PLACETHEFRRAME N TS ANAL PO SIMON AND FO LLO W THE PRO CEDURES ATTHEFRONTO F THE MANUALTO LEVEL
AND SQ UARE THE STRUC TURE. HAVE AN ASSISTANT  HELP YO U LFT THE FRAME AS REQ URED. DO NOT NSTALL
REMANNG LAG SC REWS UNTL AFTER THE FRAME HAS BEEN LEVELED AND SQ UARED

3: ONCETHE FRAME IS LEVEL, SQ UARE AND SETINTO PO SIMON; GO BACKAND NSERTTHE5/16 X 3-1/2" LAG
SCREWAND 5/16" WASHERS N ALL THE REMAINING HO LES O FTHE2 X 6PARTS ON THE FRO NT, SDES AND REAR OF
PLAY SETS. NOTE THREEWILNO TBEANY PREDRILED H OLESIN THECORNER POSTSFOR THELAG SC REWS.

¥ M PO RTANT**

SQUAREBOARDS TO PO STS; THEN

INSTALLIAG SCREWS AND WASHERS
—ONLY IN THESEFOUR 2 X 6 BOARDS
ARST. THEN LEVEY SQ UARE THE FRAME
ANALLY, INSTALLLAG SCREWS IN THE
REMAINING 2 X 6 BOARDS.

¢

—_
5/16 X 3-1/2" -
LAG SCREW —

REAROFFORT/

5/16" WASHER

41




STEP 7: BOTIOM PANELBOARDS

1: PLACETHE2 X 4 X 47-1/2"END PANELBOARD ONTOP OFTHE2 X6 PANELBOARD WI TH O FFSETHO LES UP AND
FASTEN TO THECORNER POSTSWIMH5/16 X 3-1/2"LAG S CREWSWIH5/16" WASHERS.

< S~ FRONTOF
FORT
5/16" WASHER

2 X4 X47-1/2"
END PANEL BO ARD 5/16" X 3-1/2"
O FSET HO LES UP LAG SCREW

2:PLACETHE2 X4 X 14"BOTIOM PANELBOARD ON TOP OFTHE2 X 6 PANELBO ARD AND FASTEN TO THE C O RNER
POSTSWMH5/16 X 3-1/2"LAG SCREWSWIH 5/16" WASHERS.

5/16" WASHER /

FRONT
OF
FORT 5/16" X 3-1/2" "
2X4X14
LAG SCREW BO TTOM PANELBO ARD
C O UNTER-SUNK HO LES
ON CENTER

42




| ATTENTIO N !

IN THE FO LLOWING THREE STEPS YO U WILL BEG IN THE NS TALLATION O F THE DEC K SPAC ERS

AND DECKBOARDS. IFYOUHAVEDIFHAC ULTY G ETTING TH
FITBETWEEN THEFRONTFACEBO ARD AND BOTTOM PANELB

EDECKBO ARDS/DEC KSPAC ERS TO
OARD DO THEFO LLOWNG:

1: LOO SEN UP THEBO ARDS O N THE LEFT AND RIGHTSDES O F THE PLAY SET. REMO VE THE

SCREWSON ONESDEOFEACHDECK SPACER.

2: ALOW THEDECKBOARDS TO DROP DOWN IN BETWEEN TH
BO TTOM PANEL BO ARD.

EFRONTFACEBOARD AND

3: TIG HTEN UP THEBO ARDS O N THE LEFTAND RIG HTSDE SOFTHEPLAY SET.

4: RE-INSTALL THE SCREWS N THE DEC K SPAC ERS. THEN NSTALL THEDEC KBO ARDS AS

INDIC ATED IN THE NSTRUC TiO NS.

BO TTOM PANEL BO ARD

LEFTSDE BO ARDS

RIGHTSDEBO ARDS

\FRO NTFAC E BO ARD

43




STEP 8: DEC KSPAC ERS

THEFO LOWING STEP ISREC O MMENDED TO PREVENT PO SSB LE SPUTSIN THEWOOD

1: PRE-DRILTHEENDS OFTHES5/4 X 4 X 40-3/8"DECK  SPACERS TO PREVENTINSTALLATO N DAMAG E. PRE-DRILL
BO TH ENDS WITH A1/ 8" DRILL BITAT THE DIMENSIO NS SH OWN BELOW. THEHOLEAT20-3/16"IS THE CENTER O F THE

BOARD AND ONLY NEEDS TO BEDRILED ONCE. THIS HO LEIS TO ATTACH THE CENTER DEC K SUPPO RTTO THE
DEC K SPACER.

[}

2076" -

3
25" — T 16
Y

o 5/4 X 4 X 40-3/8" L

* DEC K SPAC ER
i *

l 1., L 11
ks

THIS IS THE CENTER O F THE
BO ARD. THIS HO LE O NLY
NEEDS TO BEDRILED ONCE

[EEN
[EEN

2: PLACETHES5/4 X4 X 40-3/8"DECKSPACERATON EEND OFTHEFORT. CENTER THE BO ARD BETWEEN THE
CORNER POSTSAND ATTACHTWIMH 2"WOOD SCREWS  THRO UG H THE PREDRILED HO LES AND NTO THEDECK
SUPPO RTBELOW. NOTETHE TOP O F THE SC REW HEAD SHOU LD BEAUSH TO THETO P O F THE DEC K SPAC ER.

2"WOOD SCREW

5/4 X4 X40-3/8"
DECKSPACER

FRONTOFFORT

NO TE BO TTOM PANELBO ARDS AND END PANEL BO ARD
REMO VED FOR C LARITY.

44




STEP 9: CENTER DECK SUPPORT

1: FIND THE 2 X 4 X 70" CENTER DECK SUPPORT WITHOUT HOLES.

2: FROM THE UNDERSIDE OF THE DECK SPACERS THARBVEREVIOUSLY INSTALLED, PLACE THE CENTER DECK
SUPPORT AT THE CENTER OF THE DECK SPACERS (USHDHE ON CENTER AS A GUIDE) AND MAKE A MARK ON
THE OUTSIDE OF THE FORT TO REPRESENT A CENTER LINE.

3: USE 2" WOOD SCREWS TO ATTACH THE DK SPACERS TO THE CENTER DECK SUPPORT.

4: CENTER THE 2 X 4 X 70" CENTER DECK SUPPORTTBNESE MARKS AND PUSH THE CENTER DECK SUPPORT FLU
TO THE BOTTOM SIDE OF THE DECK BOARDS.

5: USING TWO 2-1/2" WOOD SCREWS, INSTALL THE 2 XX470" CENTER DECK SUPPORT THROUGH THE OUTSIDE OF

THE 2 X 6, AND INTO THE END OF THE CENTER DECKBORT. REPEAT THIS STEP ON THE OPPOSITE END OF THE
FORT.

2" WOOD SCREW

2X4X70"
CENTER DECK SUPPORT

USE 2-1/2" WOOD SCREWS IN THESE LOCATIONS
ON EACH SIDE.

45




STEP 10: DECKBOARDS
THE FOLLOWNG STEP IS REC O MMENDED TO PREVENTPOSSB  LE SPLTS N THEWO O D

1: PREEDRLLTHEENDS OF THEDECKBOARDS TO PREV  ENTINSTALLATON DAMAGE PRE-DRILLBO TH ENDS WITH A
1/8" DRLLBITATTHE DIMENSIO NS SHO WN BELOW.

1,
48

Tl T

i | Sl

2: STARTWIMHA 5/4 X6 X47-3/8"DECKBOARD AT ONEEND OFTHEFORT. CENTER THE BO ARD BETWEEN THE
FRONTFACEBOARD AND THE REAR BO TTOM PANELBO ARD AN D ATTACHITWIH 2" WO OD SC REWS THRO UG H THE
PREDRILED HO LES AND INTO THE DEC K SUPPO RTBELO W. LEAVE A UNIFORM (APPRO X. 1/4") SPAC E BETWEEN THE
DECKBOARDS. NOTE THETOP OF THESCREW HEAD SH OULD BEAUSH TO THETOP O F THE DEC KBO ARDS.

LAY ALLDECKBOARDS ACRO SS THEDEC KSUPPORTS BEFORE  SECURNG THEM TO THE
FORT. THIS WILL ENSURE THATYO U HAVE EQ UAL SPAC NG ACRO SS THEDECK

2"WOOD SCREW

5/4 X6 X47-3/8"
DEC KBO ARD

46




STEP 11: ROCK WALL

1: FIND TWO 2 X 4 X 66" ROCK WALL SIDES.

2: POSITION THE ROCK WALL SIDES SO THAT THH.HS IN THE BOARDS ARE BOTH FACING THE SAME WAY.

3: INSERT T-NUTS INTO THE INS@FETHE ROCK WALL SIDES AND SET WITH A HAMMER.

T-NU

2 X4 X 66"
ROCK WALL
SIDES

47




STEP 12: ROCK WALL

1: FIND ELEVEN 5/4 X 6 X 23-7/8" ROCK WALL BOARDSAND ONE 5/4 X 6 X 23-7/8" BOTTOM ROCK WALL BOARD(1
HOLE).

2: STARTING FROM THE TOP, PLACE ONE ROCK WALL BOBRON TOP OF THE ROCK WALL SIDES, FLUSH TO THE TOP
OF THE ROCK WALL SIDES, AND ATTACH WITRWO 2" WOOD SCREWS IN EACH SIDE.

3: CONTINUE DOWN THE ROCK WALL WITH THE REMAMG ROCK WALL BOARDS, FASTENING EACH BOARD WITH
TWO 2" WOOD SCREWS ON EACH END.

4: THE FINAL BOARD WILL BE THE BOTTOM ROCK WALLARD WITH ONE HOLE. ATTACH WITH TWO 2" WOOD
SCREWS PER SIDE.

5: IN SOME CASES, THERE WILL BE EXCESS LENGTH ONRGI{EK WALL SIDES. THIS IS DUE TO MILLING VARIATIONS,
AND IS ALSO USED TO HELP LEVEL THE ROCK WALL SIDES ON UNEVEN GROUND.

6: ROCK WALL SIDES MAY NOT BE EVEN WITH THEBI®MM ROCK WALL BOARD DUE TO MILLING VARIATIONS AND
WOOD SHRINKAGE.

5/4 X 6 X 23-7/8"
ROCK WALL BOARD

P

|
| | | 5/4 X 6 X 23-7/8"

2" WOOD SCREW

TOP IS FLUSH TO BOTTOM ROCK
ENDS OF SIDES. | | WALL BOARD

48




STEP 13: ROCK WALL

1: FASTEN THE 90GREEN BRACKET TO THE ROCK WALL SIDES WAI'6 X 1-1/2" HEX BOLTS AND 5/16" WASHERS.

2: DO NOT FULLY TIGHTEN THE HEX BT5 INTO THE T-NUTS AT THIS TIME.

90° GREEN BRACKE

-

5/16" WASHE e
e
R_\ -
e

~

-
-

5/16" X 1-1/2" ~

HEX BOLT—\\

49




STEP 14: ROCK WALL

1: FIND TEN ROCKS AND THIRTY 147 PAN HEAD SCREWS WITH WASHERS.

2: MOUNT THE ROCKS IN A STAGGERED MANNER ON THE ROCK WALL BOARDS. THREE PAN HEAD SCREWS AN
WASHERS WILL SECURE EACH ROCK TO THE WALL.
NOTE: THE IMAGE SHOWN BELOW IS A GENERIC ARRANGEMENT OF ROCKS ON THE ROCK WALL. YOUR ACTUA

CONFIGURATION MAY BE DIFFERENT THAT WHAT YOU SEEME. ROCKS CAN BE ARRANGED IN ANY PATTERN AS
LONG AS THEY WILL ALLOW PROPER@CESS TO THE FORT. BE CREATIVE!

1-1/4" PAN HEAD SCREW

WASHER

| | CLIMBING ROCKS

3: PLACE THE 5/4 X 3 X 23-7/8" ROCK WALL TOP CAP ONTOP OF THE ROCK WALL SIDES. FASTEN THE ROCK WAL
TOP CAP TO THE ROCK WALL SIDES WITH 2" WOOD SCREWS.

—
e
7
5/4 X 3 X 23-7/8" ]
_—

ROCK WALL TOP CA
2" WOOD SCREW———m

50




STEP 15: ATTACHING THE ROCK WALL

1: PLACE THE ROCK WALL INTO POSITION ON THE RIGIIDE OF THE FORT AS SHOWN BELOW. USING THE 90
GREEN BRACKETS AS A TEMPLATE; DRILL 83HOLE THROUGH THE BOTTOM PANEL BOARD.

2: GO UNDERNEATH THE DECK TO INSERT A T-NUT INHE BACKSIDE OF THE 3/84OLES IN THE BOTTOM PANEL

BOARD.
3: ATTACH THE ROCK WALL WITH 86 X 1-1/2” BOLTS AND 5/16”" WASHERS.

4: WHEN THE BRACKETS ARE SECURE, AND THE ROCK WISLIN ITS FINAL POSITION; TIGHTEN THE 5/16 X 1-1/2”
BOLTS ON THE ROCK WALL SIDES.

5/16 X 1-1/2”
HEX BOLT

5/16" WASHE

RIGHT SIDE OF FORT

INSERT T-NUT BEHIND THE
2 X 6 ON BOTH SIDES.

51




STEP 16: CLIMBING RAMP

1: JAYOUTTHE2 X 4 X 96" RAMP SDE BO ARDS MAKING SURE THELARG EHO LES ON TEH ENDS ARE CLO SESTTO THE
FLOOR.

2: ARSTPLACEONE2 X 4 X 18-3/4" RAMP SUPPORTBOA RD ATTHESQUAREEND OFTHE2 X 4 X 96" RAMP SDE
BOARDS. OFFSETTHEBO ARD 1" FROM THE END. FASTEN THE RAMP SUPPO RTBO ARD TO THERAMP SDE BO ARDS
WIMH TWO 2-1/2"WO OD SCREWS PER SDE.

3: SECOND PLACEONE2 X4 X 18-3/4"RAMP SUPPORTBO ARD ATTHEROUND END OFTHE2 X 4 X 96" RAMP SDE
BO ARDS. O FFSET THE BO ARD 4" FROM THE RO UND END. FAS  TEN THERAMP SUPPO RTBO ARD TO THE RAMP SDE
BOARDS WIMH TWO 2-1/2"WO OD SCREWS PER SDE.

4: PLACETHEREMAINNG 2 X 4 X 18-3/4"RAMP SUPPORT BOARD ACRO SS THERAMP SDEBO ARDS N THE MIDDLE,
44-3/4" FROMTHE SQ UARE END AND FASTEN WITH TWO 2-1  /2"WO O D SCREWS PER SDE

NOTE CUMBNG RAMP TO BE NSTALLED INSTEAD OF LADDER ON THIS MO DEL THE LADDER PARTS ARE NC LUDED
N THEPACKAG EBUTARE NOT USED.

INSTALL THIS BO ARD SEC O ND

RO UND END —
2 X4 X18-3/4"

RAMP SUPPO RT

4"
2-1/2"

WO OD SCREW /

|
2X4X96"
RAMP SDE
NSTALL THIS
BO ARD FRST
1" CHECKTO SEE IF THESE TWO HO LES
o ARE DRILED THRO UG H C O MPLETELY
IN THE RAMP SDES. IFTHEY ARENOT
DRILLED ALL THE WAY THRO UG H THEN
443 C AREFULLY REAM THEM O UTWIH A
4 3/8" DRILL BIT. -

LARG EHO LES SHOULD BECLOSESTTO THEAOOR

52




STEP 16A: CLIMBNG RAMP

1: PLACETHERAMP SDEON A FRM LEVELSURFACE H AMMER A 5/16" -NUTINTO EACH HO LE

ON THEINSDE O F THERAMP SDE.

2: REPEATFO R THE O THER RAMP SDE

5/16" T-NUT T

5/16" T-NUT

5/16" T-NUT

5/16" T-NUT

\PLAC ETHIS SDEON A

FRM SURFACE

THEN HAMMER N THE
5/16" T-NUTS.

REPEATFO R THE O THER
RAMP SDE.

53




STEP 17: CLIMBING RAMP

1: PLACEONE2 X6 X 95-1/2"HOORBOARD AGANSTEA CHOFTHERAMP SDEBOARDS. FASTEN HEAHOOR
BO ARDS TO THERAMP SUPPO RTBOARDS WIH TWO 2-1/2"W OOD SCREWS PER SUPPO RT. THE BO ARDS SHO ULD BE
AUSH AT THE SQ UARE END O F THERAMP SIDES.

2: PLACETHE2 X 4 X 95-1/2"MDDLEAROORBOARD ON THE CENTER O F THERAMP. FASTEN THE HO OR BOARD TO
THE RAMP SUPPO RTBOARDS WIMH TWO 2- 1/2"WOOD SCREWS PER RAMP SUPPO RT.

3: ABOVEEACHOFTHE RAMP SUPPORTSPLACEONE2- 1/2"WOOD SCREW THRO UG H THERAMP SDE BO ARDS
INTO THE2 X6 HOOR BOARDS. BETWEEN EACH RAMP SUPPO RT, NSTALLTWO MORE2-1/2"WOOD SCREWS
THRO UG H THERAMP SDE NTO THEHO OR BO ARD.

NO TE SC REW HO LES SHO ULD BE
APPRO XIMATELY C ENTERED O VER THE
RAMP SUPPO RTS

2 X4 X95-1/2"
MIDDLEFAOOR BOARD

2 X6 X95-1/2"
AOORBOARD

2-1/2"
kD SC REW

\?A PLACEONE2-1/2"WOOD
- SCREW ABOVEEACHOFTHE

ALSH THREE RAMP SUPPO RTS INTO
THE 2 X 6 FLO O R BO ARDS.
NOW GO BACKAND ADD
2-1/2" SCREWS TO THE HO LES
BETWEEN THESE THREE HO LES.

54




STEP 1/7/A: CLIMBNG RAMP

1: HAMMER A 3/8" T-NUTINTO THE NSDEOFEACH
THATDO ES NO THAVE THE C O UNTERBO RED HO LE.

POST. NOTETHISIS THESIDE O F THE PO ST

2: SCREW A 3/8"EYEBOLTWMHA WASHERIN TO THE T-NUT SO [TLO O KS LIKE THE BO TTO M

PICTURE. DO NOTTG HTEN THEEYE BO LTSO TG HILY TH
UP.

ATITCRACKS THEWOOD. JUSTSNUG T

3/8"EYEBOLT —\

3/8" WASHER —\

OUTSDEFACE

2 X4 X33"
RAMP PO ST

C O UNTERBO RED HO LE

|
L /3/8"1’-NUT

NSDEFACE

55




STEP 18: CLIMBNG RAMP

1: ATTACHTHE2 X2 X 16"HOOR SUPPORTBOARDSTO THEHROORBOARDSWIH 2-1/2"WO OD SCREWS. (SEE

DETAL VIEW BELO W)

2: FASTEN THE90 ° G REEN BRACKETTO THERAMP SDESWIMH  5/16 X 1-1/2" HEX BO LTS AND 5/16" WASHERS.

2-1/2"
WO OD SCREW

2X2X16"
AO O R SUPPO RTBO ARD

DETAILA
SCALE1:6

/90 ° G REEN BRAC KET

—5/16" WASHER

5/16" X 1-1/2"
HEX BO LT

PLACEONE2-1/2"WO OD SCREW
N EACHEND OFTHEAROOR
SUPPO RTBO ARDS.

56




STEP 18A: CLIMBING RAMP

1: ATTIACHA RAMP POSTTO EACHRAMP SI DEWIH5/16" X 2-1/2" HEX BO LTS AND 5/16"
WASHERS. THE EYE BO LTS SHOULD BEON THEOUTSIDEO F THE RAMP PO STS

2: SQUARE THERAMP PO STTO THERAMP SDE AND DRNE N TWO 2-1/2"WOOD SCREWS TO
SECURET.

RAMPPOSPW\"\\\\\\\
90.00°
////—RAMPSDE

EYEBOLTSON
OUTSDE O FRAMP PO STS

“\\\\\\\\\\\\—RAMPPOST

S~
~ A

~———RAMP SDE
#8 X 2-1/2"WOOD SCREWS

5/16" WASHER

5/16" X 2-1/2"
HEX BO LT

DETALA
SCALE1 : 4




STEP 18B: CLMBING RAMP

1: FASTEN A BRACKETAS SHOWN UNDERNEATH THE RAMP TO THE RAMP PO STAND THE
RAMP SUPPO RT.

2: USE#8 X 1-1/4" PAN HEAD SQUAREDRNVESCREWS TO  ATIACH THE BRAC KET.

3: REPEATFOR THERAMP PO STON THE O THER SDE

BRACKETS

DETALA
SCALE1:2

\BRAC -

#8 X 1-1/4"
PAN HEAD SQ UAREDRNVE SCREWS

58




STEP 18C: CLUMBING RAMP

1: IOCATEFOUR 2 X4 X 18" RAMP PO ST SUPPO RTS.

2: PLACEA RAMP PO STSUPPORTAGANSTTHE RAMP PO STAND THERAMP SDEAS SHOWN
BELOW.

3: THEBOTIOM O F THERAMP PO STSUPPORTSH OULD BEARUSH TO THEBO TTOM O F THE RAMP
SIDE. THE TO P-END O F THERAMP PO STSUPPORT SHO ULD BE HUSH TO THE SDE O F THE RAMP
PO ST.

4: ATTACHTHETOP O FTHERAMP PO STSUPPORT TO THERAMP POSTWIMHONE#8 X 2-1/2"
WOOD SCREW AND ONE#8 X 3-1/2"WOOD SCREW.

5: ATTACHTHEBO TTOM O F THERAMP PO STSUPPORT TO THERAMP SDEWMHFOUR #8 X 2-1/2"

WO OD SCREWS.

6: REPEATSUBSTEPS 2 TO 5 FOR THEREMAINNG RAMP PO  STSUPPO RTS.

RAMP PO ST\

RAMP PO ST
SUPPO RT

/RAMP PO ST

RAMP PO ST
SUPPO RT
\RAMP SDE
RAMP PO ST RAMP PO ST
SUPPO RT SUPPORT
#8 X 2-1/2"

WO OD SCREW

48 X3-1/2" RAMP PO ST
WO OD SCREW

\RAMP SDE

. 2x4x18"
WO 0 SCREw Sopbont
SUPPORT
DETALA

SCALE2:13

59




BO ARD.

PLACEA T-NUT

N THEHOLESON
THEBACKSIDEOF

THE FRONTFAC EBO ARD

STEP 19: CUMBING RAMP TO FORT

1: PLACETHE CULMBNG RAMP INTO PO SIMO N C ENTERED IN THE FRONTRIGHTO PENING ON THEFO RT. USNG THE
RAMP BRACKETS AS A TEMPLATEDRILA 3/ 8" HOLETHRO UG H THE FRONTFAC EBO ARD.

2: FROM THE UNDERSIDE O F THE DEC KINSERTA T-NUT N TO THEBACKSDEOFTHE3/8” HOLESIN THEFRONTFACE

3: ATTACH THECLUMBNG RAMP WITH 5/ 16 X 1-1/2” HEX BO LTS AND 5/16” WASHERS.

4: WHEN THE90 ° BRAC KETS ARE SEC URE, AND THE RAMP IS N TS INAL PO SMO N; TG HTEN THE5/16 X 1-1/2"
BO LTS ON THE RAMP SDES.

CENTER RAMP N FRONT
RIG HTO PENING

5/16" WASHER

5/16" X 1-1/2"
HEX BO LT

\

ROCKWALLIS
ON THE RIG HT
SIDE O F THE FORT.

\

60




STEP 19A: ROPEMOUNT

1: PLACETHE4 X 4 X 8" ROPEMOUNTS ONTO THE FRONT

EVEN WIMH THEEDGEOFTHECOUNTE RBO RED HO LE. THE RIG HT O NE SHO ULD

CORNER PO ST.

YOUMAY CHOOSETO USE5/16" X 2-1/2"LAG SCREWS WI
ROPEBLOCKS. IFYOUUSELAG SCREWS THEN C O NTNUE
BELOW.

FYOUCHOOSE THELAG SC REW METHO D THEN PRE-DRILL 9
ASA GUDE. THEN ATTACH THEMO UNTS WITH 5/16" X 2-

2: USETHEHO LESAS A GUDE TO DRIL3/8" DIAME
CARERULLY SO YOUDO NOTSPLUNTER THEWOOD ASTH

SCRAPBLOCKOFWOOD ON THEBACKSDEO FWHEREYO U A

NOTPLACEYOURHAND NEAR THEDRILLNG AREA.

3: HAMMER N 5/16" T-NUTS NTO THE BACK SIDE O F THE
5/16" X 2-1/2" HEX BO LTS AND 5/16" WASHERS.

O F THE RO PELADDER SUPPO RT. THE LEFT O NE SHO ULD BE
BE1-1/4" AWAY FROM THE RIG HT

TH WASHERS OR T-NUTS WITH BO LTS TO ATTAC H THE
READING BELOW. FYOUUSEBOLTS THEN GO TO 2

/64" HO LES BY 1" DEEP US ING THE RO PE MO UNTHO LES
1/2"LAG SCREWS WIH WASHERS. DO NO TO VER-TIG HTEN.

TER HO LES THRO UG H THE RO PE LADDER SUPPO RT. DRILL

E DRILL BIT EXITS THE O THER SDE. YOU MAY PLACEA
RE DRILLING TO PREVENTSPLINTERING , BUTDO

HO LES AS SHOWN. NOW ATTACH THE RO PE MO UNTS WITH

1-1/4" SPACE
DETALL A BETW EEN
SCALE1:8 5/16" -NUT PO STAND
\ MO UNTBLO CK
EDG E FLUSH -
TO C-BORE “. NN
HO LE. AN
\ - 5/16"
. N WASHER
c. \ \
AN 5/16" X 2-1/2" OR5/16" X 2-1/2"
HEX BO LT LAG SC REW
N (READ TEXT)
N

4 X4 X 8"ROPEMOUNTS

61




STEP 19B: RAMP RO

PE HANDRALS

1: LOCATE THERAMP RO PES THATARE DENTIC AL
12 TO 13 FEETN LENGTH. FYOUHAVERVE13 FOOT
12 FEET THEN USE THEM.

IN

2: TEA KNOTN ONEEND OFA ROPEWIH THE END HA

OFTHEKNOT THREAD THE O THER END O F THE RO PE THRO

NOW THREAD ITTHROUG H THEEYEBO LT. NOW
MO UNTO N THE RO PELADDER SUPPO RT. REPEAT
O THER SDE O F THERAMP

THR

3: TO MAKETHERO PETGHTPLACEA SC RAP
END OFTHERAMP TO ELEVATEIT. NOW TEA KNOTIN T
MO UNTS. REMOVETHE 4" SCRAP BLOCKFROM
SHO ULD TG HTEN AND THE RAMP SHO ULD BEON
THE G RO UND THEN YO U SHO ULD PUTA SMALLE
THEN RETE THE ENDS NEAR THE RO PE MO UNTS.

4: F THERE IS ANY EXTRA LENG TH O F RO PE
KNO TIN THE EXTRA LENG TH IF PO SSBLE.

*SAFETY CHEC K* - STAND ON THEEND O F THERAMP AT
TO WRAP THEM ARO UND YO UR HAND.

ON THERAMP. GRABEACHROPEAND ATIEMPT
EMER RO PEWRAPS ARO UND YO UR HAND THEN IT

MO UNTAND RETE TUNTLITNO LONGER WRAPS ARO UND

LENG TH. THEY SHO ULD BE APPRO XIMATELY
RO PES THATIS FNE, HOWEVER IF TWO ARE

GING OUTABOUT2"FROM THEEND
UG H THE O UTSDE O F THE RAMP SDE.
EAD [T THRO UG H THE HO LE IN THE RO PE

N

THIS PRO CESS FOR THE O THER ROPE O N THE

BLO CKARO UND 4" THIC KUNDER THE BO TTO M

HE END O F THE RO PES AT THE RO PE

UNDER THE END O F THERAMP. THE RO PES
THE G RO UND.
R BLO CKUNDER THE END O F THE RAMP AND

IF THE RAMP IS ELEVATED O R+

ATTHERO PEMO UNTS THEN TE AN ADDITIO NAL

G RO UND LEVELWIH YO UR WEG HT
IF
ISTO O LO O SE, UNTE THE RO PE AT THE RO PE
YO UR HAND.

THRD: ROPE G O ES THRO UG H THETO P O F THE RO PE
MOUNTHERE. THEN TEA KNOTOR KNO TS ON THE
BOTIOM SDEOF THERO PEMO UNT.

RAMP RO PES
APPRO XMATELY
12 TO 13 FEETIN LENG TH.

SEC OND: THREAD FREE
END O F THE RO PE

THO RUG H THE EYEBO LT
ON THEO UTSDE O F THE
RAMP PO ST

FRST. TEA KNOT

IN THE END O F THE
RO PE HERE FRST.
THEN THREAD THE

FREE END FROM
THE O UTSDE TO

THE NSDE O F THE

RAMP SDE.

PLACESCRAP BLOCK
UNDER END O FRAMP

BEFO RE TYING KNO TS
THE RO PEMO UNTS.

AT

1

62




STEP 20: ANG LE SUPPO RTS

1: FOUR 2 X4 X 18" ANG LE SUPPO RTS AREMO UNTED UNDE R THEDECKON THE LEFTAND RIG HTSIDES O F THE PLAY
SETTO THE2 X6 BOTIOM PANELBOARD. THETOP OF THE ANG LE SUPPO RT SHO ULD BEHUSH ORLOW ER THAN THE
TO P OF THE DEC K SUPPO RT.

2: ATTHETOP USE2-1/2"WOOD SCREWS THROUGH THE ANG LE SUPPO RTINTO THE BO TTOM PANELBO ARD. ATTHE
BOTIOM USEONE2"WOOD SCREW AND ONE3"WOOD SC REW TO FASTEN THE ANG LE SUPPO RTTO THE C O RNER
PO ST.

3: FOUR 2 X4 X 13"ANG LE SUPPORTS AREMOUNTED UNDE R THEDECKON THEFRONTAND REAR O FTHE PLAY SET
TO THE2 X 4 DECKSUPPORTS. THE TOP O F THE ANG LE SUPPO RT SHO ULD BE HUSH ORLOW ER THAN THE TOP O F THE
DEC K SUPPO RT.

4: ATTHETOP USE 2-1/2"WO OD SCREWS THROUGH THE ANG LE SUPPO RTINTO THE BO TTOM PANELBO ARD. AT THE
BOTIOM USEONE2"WOOD SCREW AND ONE3"WOOD SC REW TO FASTEN THE ANG LE SUPPO RTTO THE C O RNER

PO ST.
DEC K SUPPO RT
2-1/2"WOO0D
SC REW TOP O FANG LE SUPPO RTS
SHO ULD BEHUSH O R LOWER

2X6 THAN THE DEC K SUPPO RT
BO TTOM
PANEL
BO ARD

2X6
BO TTO
PANEL

M

3"WOOD BO ARD
SC REW
3"WOOD

DEC K SUPPO RT
SC REW \
\2"WOO D
2"WOOD SC REW
SC REW
2X4X13" 2 X4X18"
ANG LE ANG LE
SUPPO RT SUPPO RT
DETAIL A
SCAILE1 : 8
A

63




STEP 21: CENTER PO STHRO NT/REAR

1: HAMMER A T-NUTINTO THEHOLEOFEACH2 X4 X 71- 7/8" CENTER TARP SUPPO RT
FRO NT REAR.

2: PLACETHE CENTER PO STS NSDE THERALING SATTH EFRONTAND REAR OF THE
PLAYSET. LNEUP THEHOLES N THECENT ER PO STS WIMH THE HO LES N THE RAILNG S.

3: FASTEN THECENTER POSTSTO THERAILNGS  WIMH5/16" X 2-1/2" HEX BO LTS AND 5/16"
WASHERS ATTHE TO P.

4: SQUAREEACHCENTER POSTTO THEDECKAND SECURET HEBOTIOM OF THE C ENTER
POSTTO THEBO TIOM PANELBOARDSWIH#8 X 2-1/2"WO OD SCREWS.

2X4X71-7/8"

CENTER TARP SUPPO RT
RALNG S

BO TTOM PANEL
BO ARDS

5/16" X 2-1/2" HEX BO LT

5/16" WASHER

\ - RAILING

y,

5/16" T-NUT
2 X4 X71-7/8"
C ENTER TARP SUPPO RT
FRO NT REAR
/BOTI'OM PANEL BO ARD

‘x# 8 X 2-1/2"

WO OD SCREWS
DETALA
SCALE1:8

64




STEP 22: PANELSLATS

: FND TWENTY-TWO 5/4 X 2-5/8 X 28-1/4" PANEL SLATS.

: PRE-DRLLTHE SIATS 1" FROM EACHEND ON C ENTER WIH A 1/8" DRLL BIT.
: INSTALL THE PANEL SLATS ATEQUALLENG THS. SEE DETALBELOW FO R MEASUREMENTS.

: ATTACH THE PANEL SLATS TO THEFORTWITH 2"WOOD SCREWS N THE PRE-DRILLED HO LES.

REAR PANEL SLATSPAC NG RO CKWALL SDE PANEL

MAKE THIS SLAT ALUSH
TO THEEND OF
3, THE2 X4 X 14"BOTIOM
ZZ PANELBO ARD. SPACE
THE NEXT SLATEQ UALLY
BETWEEN THE ARST SLAT
AND THE CORNER

POST.
2" WO OD REAR PANEL LEAVE THIS SLAT O A- UNTL AFTER
5/4 X 2-5/8 X 28-1/4" _ e REW NSTALLNG THE TRE SWNG
PANELSIAT N BEAM. ONC E THE TRE SWNG
BEAM IS N PLAC E SEC URE THIS
SLATFLUSH TO THE SDE O F THE
SWNG BEAM.
_—ROCKWAL
| Y PANEL
SWNG BEAM
PANEL —
A
FRONTPANEL SIATS
ARE NSTALLED FALUSH
| TO THENOTCHON
THE FRONTFACE
BOARD.
SWNG BEAM PANEL ol -
SLATDMENSIO NS 8 1
(VEW FROM O UTSDE —— =2
THE PLAY SET)

65




STEP 23: TARP BOARDS

1: IOCATETHREE2 X 4 X 47-3/8" TARP BO ARDS.

2: ATTACHEACHTARP BOARD TO THE TOPOFTHECORNERPOSTSORTHECE NTER POSTSWMH#8 X 2-1/2 WO OD

SC REWS.

2 X4X47-3/8"
TARP BO ARD

#8 X 2-1/2"
WO OD SCREW

66




STEP 24: SWING BEAM PLATE

1: PLACE THE SWING BEAM PLATE ON TOP OF TI3®VING BEAM SUPPORT, LINING UP THE PILOT HOLES.

2: FASTEN THE SWING BEAM PLATE TO THE SWINBBEBUPPORT USING 3-1/2" CARRIAGE BOLTS WITH 1/2"

WASHERS ON TOP, AND 3/8" LOCK NUTS WITH 3/8" WAHERS FROM UNDERNEATH, IN THE COUNTER-SUNK HOLES

OF THE SWING BEAM SUPPORT. USE BALAPS TO COVER ANY EXPOSED THREADS.
3: LEAVE THE MIDDLE HOLE EMPTY, IT WILL BE USED LATER.
4: |F NECESSARY USE LOCKING PLIERS TOHICARRIAGE BOLTS IN PLACE WHEN INSTALLING.

\3_1/2u
CARRIAGE

BOLT

SWING BEAM PLATE

\3/8" WASHER

\3/8" NUT

T ————BOLTCAP

67




67(3

521 '8&7./( 6:,1* +$1*(5¢

/,1( 83 7+( +2/(6 2) 7+( ,521 '8&7,/( €58* AH1T+( +2/(6 ,1 7+( 6:,1* %($0 )

6 %2:(" 6/,*+7/< 3/$&( T+( %2: &+( 83,1* +$1*(56

)$67(1 ($&+ 6:,1* +$1*(5 72 7+( 6:,B6Y%¢(S0 &$55,$*( %2/76
:$6+(56 :,7+ /2&. 1876

3/$&( %2/7 &$36 29(5 (;326(' 7+5($'6

&$55,$*( %2/7

72548( :$6+(5

-
N

_

:$6+(5

/12&. 187

,521 '8&7,/(

6:,1* +$1*( %2/7 &$36

I % (21 7+( %27720
0,7+ 72548( :$6+ (b

68

A — a4

<28




67(3

$77%&+ 6:,1* /(*6 72 %5%&.

3/$8&( 7+( : :

)$67(1 7+( 6:,1% /(*6 72 7+( 6:,1* /(* %5$&.(7 :,7+

/$*’6&5(._\\

$6+(F—\

_ - —

6:,1% /866 )12 7+( 723 2) 7+( 6:,1* /(* %5%$&.(7

/$* 6&5(:6 $1°

S 1% /(*6 )/86+
2 723 2) 6:
/(* %5$&.(7

I(* %5%$&.(7

/61*

6:,1% /(*

69

:$6



STEP 27: RESTSWING BEAM ON FORT

*TWO PEO PLE ARE REQ URED FO R THIS STEP

1: LAY HESWING BEAM ACROSSTHETOP OFTHEFORTR AILNGS. THEEND O F THESWING BEAM WIHTWO EMPTY
HO LES SHO ULD O VERHANG THE SDE O F THE FO RTWIH THE TRIANG ULAR SWING BEAM PLATE

2: SITTHE SWING BEAM LEG S UPRIG HTUNDER THE TWO EMPTY HO LESIN THEEND O F THESWING BEAM.

THESE TWO HOLELO CATIO NS WILL

BEEMPTY ON YOUR SWING BEAM.
LNE THEM UP WIH THE HO LES N
THE SWING LEG BRAC KETUNDER
THE SWING BEAM.

70




67(3 02817 6:,1* %($0 72 6:,1* % (4

)$67(1 7+( 6:,1% % ($0 72 7+( 6:,1* %($0BE6AS& &$55,$*( %2/76 :,7+ 72548( : 9
723 2) 7+( 6:,1* %($0 $1' | 278. 18+ '$6+(56 )520 81'(51($7+

86( $ ; /$* 6&5(: 1,7+ $&+TFO0F2/( ,1 7+( &(17(5 2) 7+( 6:,1* %($0

3/$&( $ %2/7 &$3 29(5 $1< (;326(' 7+5($'6

ﬂ/ &$55,%*( %2/7

|
i /72548( :$6+(5
|

156+ (

12&. 1

%2/7 &

—_————

I$* 6&5(:

71

50

6+ (!

%5




STEP 29: MOUNTSWING BEAM ON FORT

AN EXTRA PERSO N IS NEEDED FO R THIS STEP

1: HAVEONEPERSON WALKTHESWING BEAM OUTTO T™H EEND O F THE FORTFRO M INSDE THE FO RTWHILE THE
O THER PERSO N C ARRES ITBY THE LEG S.

2: UINEUP THEPLO THO LEATTHEEND O F THE SWING BEAM WIMH THEMIDDLEHO LEON THESWING BEAM PLATE

3: FASTEN THESWING BEAM TO THESWING BEAM PL  ATEAND THE SWING BEAM SUPPO RTUSNG A 9" CARRIAGE
BOLTWIHA TORQUEWASHER AND A 3/8"LOCKNUTWI THA 3/8"WASHER ON THE BO TTO M. PLAC E G REEN BO LT
CAPS O VER EXPO SED THREADS AFTER SEC URNG .

4: FASTEN THESWING BEAM TO THESWING BEAM PLATEF ROM UNDERNEATHWIMH A 3/8 X 3-1/2"LAG SCREW AND
3/8" WASHER.

5: FNECESSARY USEVISEGRPSTO HOLD CARRIAGEBOLISIN PLACEWHEN NSTALLNG .

g"
TO RQ UE WASHER CARRAGE

BO LT

\3/8" WASHER

~
|
|
|
|

3/8 X 3-1/2"
/LAG SC REW

3/8" NUT

318" WASHER — ‘
I
/‘

BOLTCAP _——

12




67(3

[(9(/ 6:,1* %($0

3/$&( $ /(9(/ 21 723 2) 7+( 6:,1* %($0 $17+K' 986FK0 /(*6 ,1 25 287 $6 1(('(' 72 O
6:,1% % ($0 /(9(/

,03257%17 127( 7+(7(*6 [$5¢(
"(6,*1(' 72 $&&202'$7( 6:,1*
%($06 21 81(9(1 *5281"

'2:1 6/23( 7+(/1(*6 $5¢(
/121*(5 7+%$1 5(48,5(" ,) <285
*5281" ,6 5(/$7,9(/< /(9(/ |<28
0$< (,7+(5

$ "% .1 %27+ /(*6 1+ (5( 7
0((7 7+( *5281"

25

% % (1' 7+( /(*6 287 6/,*+
0$7&+ <285 *5%'(

7/< 72

287

73

$.(



67(3 6:.1* /(* &5266 0(0% (5

326,7,21 7+( ; 6:,1*26(6 &E0% (5 $*$,167 7+( 6:,1* % ($0 /(*6

/(9(/ &5266 0(0%(5 $1' 0$5. 7+( /2&$T+RBEY85,1* +2/(6 ,16,'( 7+( &5266 0(0%|(5 +
86 ( : /$* 6&5(:6 :, 7+ FR+5&85( 7+( &5266 0(0%(5 72 7+( 6:,1* %($0 /

/$* 6&5(:

:$6+(

- \

&5266 0(0% (5

74




STEP 32: TARP

1: PLACETHE TARP ACRO SS THE TARP BO ARDS WIMH THE HEMS O N THE NSDE

2: FASTEN THEO UTSDECORNERS OFTHETARP TO THESI DE O FTHETARP BO ARD FRST. ATTACH THEG RO MMETS IN
THE TARP TO THETARP BOARD WIH# 14 X 1-1/4"PAN HEAD SCREWSWIMH 1/ 4"WASHERS. REPEATFOR O THER SDE
(NOTEFYOUWISH YOU MAY PREDRILLHO LES FOR THE PAN HEAD SC REW WIH A 1/8" DRILL BIT?)

3: NOW FO LD THEHAP UNDER THE TARP BOARD ON AND FASTEN THE G RO MMETS UNDER THE TARP BO ARD WITH
#14 X 1-1/4" PAN HEAD SCREWSWIMH 1/4"WASHERS. REPEATFOR O THER SDE. (NOTEFYOU  WISH YOU MAY
PREDRILL HO LES FO R THE PAN HEAD SCREWS WIH A 1/8" DRIL BITY)

NO TE IF YO U WISH
YOU MAY DRIL

1/8" PLO THO LES N THE
TARP BOARD FOR THE
PAN HEAD SC REWS.

TARP

FASTEN O UTSIDE G RO MMETS FRST TO
THESDE O F THE TARP BOARD ON
EACHSDEWIMH# 14 X 1-1/4"

PAN HEAD SCREWS AND 1/4" WASHERS.
REPEATFOR O THER SDE.

THEN FO LD ‘
THIS TAB UNDER

THE TARP BO ARD
AND SEC URE T TO
THE BO TTO M

SDE O F THE TARP
BO ARD WIH

#14 X 1-1/4"

PAN HEAD SC REWS
AND 1/4" WASHERS. DETALA
REPEATFO R O THER SDE. SCALE1 : 12

——

75




67(3 +$1* 1* 7+( 6:,1*6

67$57 %< $77$&+,1* 21( 632 ($&+,3521 '8&7,/( 21 7+( 6:,1* %($0

$77%&+ 21( &+$,1 3(HHBRR|( 72 ($&+ 635,1* &/,3
$'-867 +(,*+7 $6 1(('(’

TT— 635,1* &/.,3

/

6:,1* &+%$,1

76




STEP 34: SAFETY BOARD

1: MEASURE24"FROM THEBOTIOM OFTHECORNER POSTS ON THE LEFTSIDE O F THE FO RT. MARK THESE PO SITIO NS
ON THEO UTSIDE O F THE CORNER PO STS. ATTACHTHE 2 X 4 X 47-1/2" SAFETY BOARD WIH HO LES O FFSETUP OR
DOWN (YOURCHOICE) TO THECORNER POSTSWIMH 5/16 X3-1/2"LAG SCREWS AND 5/16 WASHERS.

NO TE THE O FFSETHO LES CAN BEPLAC ED UP OR DOWN IN THIS STEP.

2 X4 X47-1/2'
SAFETY BO ARD

— 1
5/16 X 3-1/2"
LAG SCREW 7/
5/16" WASHER
24"
|
I

7




67(3

3,8&1.8& 7$%/(

12&$7( 7:2 37 723 68332576 7:2 37 6(%7 68332576 ; 7:2 37 /1(*6 $1°
7:2 S 3,81,& 7$%/( 6/$76

)25 7+( /()7 6,'( $66(0%/< 3/$&( $ | 723 6833WB7 $1' $ ; 37 6($7 6833257
72°21( $127+(5  3/$&( $ 37 /(* Z¥ (@723 $7°,0(16,21 7+( 723 2) 7+( 37 /(* 6+2
)/86+ 72 7+( 723 2) 7+( 37 723 68BBR&+ 7+( 37 /(* 72 7+( 68332576 :,7+ 22" 68&

)25 7+( 5,*+7 6,'( $66(0%/< 3/$&( $ 37 723 6833257 $1'$ ; | 37 6($7 68332
3$5$//(/ 72 21( $127+(5 3/$&( $ F2I($72T +( 1,0Q1672( 723 2) 7+( 37 /(]
6+28/" % ( )/86+ 72 T+( 7232]23+6$33257 $77$&+ 7+ ( BH(/§BIR2576 :, 7+ ; 22"
6&5(:6

3/$&( 7+( 3,&1,8& T$%/( 6/$7 1(;7 72 7+( 3,&1,& 7$%/( /(* )25 ($ ($ @6(0%/&$@U%(7m(
7+( 723 2) 7+( 6/$7 $1' 7+( /M*( 86 10(16,21 72 128$7( 7T+( %27720 (1' 2) 7+( 6/$7
3,&1,& 7$%/( 6/%$7 72 7+( 63325276 :22' 6&5(:6

723 2) 3,(&(6 6+28/" %( )/86+ +(5( - B

; ; ——"—
37 723 6833237
37 6($7 6833257
__J_IEHSDEA$£MBW
22" 6&5(:
; 122" 6&5(:
37, /(’* / | |
3,81,& 7$%/( 6/$7
—— —_—
%( )/86+

i
i

RIG HT SIDE A SSEM BLY

—+—f

122" 6&5(

——

[——
723 2) 3,(&(6 6+28/"
37 723 6833257

37 6($7 6833257

122" 6&5(:

\

37 /(*

3, &1&7:::j;::\\5

78

3%$5
8/" Y
5(:6

57

[y

$67 (

+(5(




STEP 36: PIC NIC TABLE

1: MEASURE26-3/8"FROM THEBOTIOM OFTHECORNER PO STSON THERIG HTSDE O F THE PLAYSET. MAKE MARKS
ON THEINSIDE O F THEC O RNER PO STSWITH A PEN OR PEN CILAT26-3/8"

2: PLACETHETOP O F THE RIG HT SDE ASSEMBLY FLUSH TO THEMARKON THERIGHTFRONTC O RNER PO ST. ATTACH
THE RIG HTSIDE ASSEMBLY TO THEINSDEO FTH ECORNERPOSTWIMH#8 X3"WOOD SCREWS.

3: PLACETHETOP OF THELEFTSDE ASSEMBLY HUSHT O THEMARKON THE RIG HTREAR CORNER PO ST. ATIACH THE
LEFT SDE ASSEMBLY TO THE INSDE O F THE CORNERPOSTWIH#8 X 3"WOOD SCREWS.

#8 X 3"
WO OD SCREW

RIG HT SDE ASSEMBLY LEFT SDE ASSEMBLY
(LEG ON NSDE) — (LEG ON NSDE)
’ 26-3/8"

NO TE RAMP AND ROCKWALL
REMO VED FOR C LARITY.

79




67(3 3,8&1.8& 7$%/(

12&$7( )285 S 37 723 $1' 6($7 %2$5'6

&(17(5 7+( +2/(6 ,1 7+( %2$5'6 29(5 7+( 723 25 6($7 68332576
)$67(1 7+( 37 723 $1' 6($7 %2$5'62m2 6($(7 ®BB32576 :, 7+ 22" 6&5(:6

37 723 6($7 %R$5'6

22" 6&5(:6—\

80




67(3 /,5(6:,1*

7,5( 6:,1F8B(*672 7+( 723 2) 7+( 6:,1* /(* %5$&.(7

3/$8&( 7+(
)$67(1 7+( 7,5( 6:,1* /(*6 72 7+( 6:,1*(M* B5S$&

/$* 6&5(:

6:,1% /(* %5%$&.(7

136+ (

/$* 6&5(:6 $1°

:$6+

81

56



67(3 /,5(6:,1*

/,1( 83 7+( +2/(6 2) 7+( 7,5(76~ ,P€( +2/(6 ,1 7+( 7,5( 6:,1* %($0

)$67U_7+(7 5(6 ,9(/ 72 7+( 7,5( 86,1* % ($0  &$55,$*( %2/76 :,7+ 72548( :$6+(5
$1" $6+(56 :,7+ /2&. 1876

3/$&( %2/7 &$36 29(5 (;326(' 7+5($'6

&$55,%*( %2/7

\

72548( :$6+(5

:$6+(5

/2&. 187

i \
|
|
|
T~
|
|
7.5( 6:,9¢ v\\\\\\—%2r7&$3

82




67(3 /,5(6:,1*
] R |
)$67(1 7+( 7,5( 6:,1*% %($0 72 7+( 6:,1* %($0 %5%$&.(7 86,1* © &$55,$*( ¢
$6+(56 21 723 2) 7+( 7,5( 6:,1* %($0 $1' 18762&7+ '$6+(56 )520 81'(51($7+
%2/7 &$3 29(5 $1< (;326(' 7+5($'6
86( $ /$* 6&5(: :,7+ :$6+(5 )25 7+( +2/( ,1 7+( &(17(5 2) 7+( 6:,1
/ &$55,%*( %2/7
‘ /72548( :$6+(5
136+ (
/12&. 1

%2/7 &u

/$* 6&5(:

02/7

L* %

83




67(3 /,5(6:,1*

IMPO RTANT 127( 7+( 7,5( 6:,1* /(*6 $5( '(6,*1(' 72 $&&202'$7( 6:,1* %($0
81(9(1 *5281' '2:1 6/23( 7+(< $5( (217+$1 5(48,5(' ,) <285 *5281',6
5(/$7,9(/< 1(9(/ <28 0$< 1((" 72 (,)7%(3 $027+ /(*6 :+(5( 7+(< O((7 7+(

*5281' 25 % % (1" 7+( /(*6 287 6/,*+7/< 72 0$7&+ <285 *5%$'( $/62|6((

$1 (;75% 3(5621 ,6 1(('(' )25 7+,6 67(3
6,7 7+( 6:,1*% %($0 /(*6 835,*+7

7$.( 7+( $66(0%/(" 7,5( 6:,1* %($0 $1' [UE(BAL'7+( 6:,1* %($0 ,172 7 (7:((1 -
°o$& 5,%+7 &251(5 3267 $1' 7+( 3$1(/ 6/SGOSBISEA(B 21 723 2) 7T+( %( (5 [r2 I
&2

55(&7/<

7+ $ '5,// %,7 86( 7+(_ 35('5, //7(+(+21(62)17+( 7,5(6:,1* %($0 $6 $ 7(03/$7( )2
+2/(6 7+$7 /1 %( '5,//( ,172 7+( &251(5 3267

84




STEP 42: TRE SWING

IN THIS STEP YOU WILL BE MOUNTING THE TIRE SWING BEAM TO THE FORT.
AN EXTRA PERSON IS NEEDED FOR THIS STEP.
1: INSTALL T-NUTS IN THE PREVIOUSLY DRILLED HOLES AS SHOWN BELOW.

2: LINE UP THE PILOT HOLES AT THE END OF THE TIRE SWING BEAM WITH THE PREVIOUSLY DRILLED HOLES
IN THE CORNER POST.

3: FASTEN THE TIRE SWING BEAM TO THE CORNER POST USING 5/16 X 7" HEX BOLTS WITH 5/16" AND 1/2"
WASHERS THROUGH THE TIRE SWING BEAM AND CORNER POST, INTO THE T-NUTS.

4: AFTER THE TIRE SWING BEAM HAS BEEN SECURED, INSTALL THE 5/4 X 3 X 28-1/4" PANEL SLAT FLUSH TO
THE SIDE OF THE TIRE SWING BEAM WITH 2" WOOD SCREWS.

5: THE END OF THE 7" HEX BOLTS SHOULD NOT EXTEND PAST THE FLANGED SIDE OF THE T-NUT. IF IT DOES
THEN PUT 5/16" BOLT CAPS OVER THE THREADED ENDS OF THE HEX BOLTS.

TNUT
1/2" WASHER
5/16"WASHER\
5/16 X 7" =
HEX BO LT — = ¢
\

PANELSIATREMOVED FROM
VIEW FOR CLARITY




67(3 [(9(/ 7.5( 6:,1*% %($0

3/$&( $ /(9(/ 21

723 2) 7+( 7,5( 6:,1* % ($6B17+K % ($0 /(*6 ,1 25 287 $6 1((' ('
7+( 7,5(6:,1* %($0 /(9(

9(/

IMPO RTANT

(< 0((7 7+(
1' 25 % %(1' 7+( /(*6
6/,*+7/< 72 0$7&+ <285

86




67(3 6:.1* /(* &5266 0(0% (5

326,7,21 7+( ; 7% 5(*6&3266 0(0% (5 $*$,167 7+( 6:,1* /(*6

1(9(/ 7+( 7,5( 6:,1* &5266 0
0(0% (5 +2/(6 2172 7+( 6:,1* /

86 ( ; /$* 6&5(:6 :,7
%($0 /(*6

(0% (5 $1' 0BHS$77,20 2) 7+( 6(&85,1* +2/(6 ,16,'( 7+(| &572
(*6
+

$6+§6B8BL 7+( 7,5( 6:,1* &5266 0(0%(5 72 7+( 6:,

/$* 6&5(;

:$6+(5\\\\\\\\

7,5(6:,1% /(*
&5266 0(0% (5

87




67(3 +$1* 1* 7+( 7,5( 6:,1*%

67$57 %< $77$&+,1* 7+5(( 6FR T+ &/M7,36 6:,9(/ 21 7+( 6:,1* %($0

$77%&+ 21( &+%,1 $7 $ 7,0( 72 21( 635,1* &/,3
$'-867 +(,*+7 $6 1(('('

635,1* &/,3

/

7,5(6:,1* &+3%,1

s

88




67(3  523( /$'"(5

1" 7+5(( 523( /$''(5 523(6 0$.($ .127 ,1 7+( (1' 2) ($&+ 523( $1' 7+5($' 7+( )5(( (1'|7+52
"(2) 7+( 523( /$"'832587 38// ($&+ 523( 7$8*+7
0($685( '2:1 )520 7+( %27720 2) 7+( 523( /$''G7r683AB2+(6 $1' 7,( $ . T2 %27720 2) 7+( 127
6+28/" %( ,1&+(6 %(/2: 7+( 523( /$''(5 6838A%R+ 623( 7+528*++24(6 ,1 21( 523( /$''(5
581* 6/,'( 7+( 58

7,

0

1* 8B 167 7+( %27720 2) 7+( .1276

( 7+5(( .1276 %(/2: 7+( 523( /$''(5 581*
($685( '2:1 )520 7+( %27720 2) 7+( 523( /$''(5 5811&+(6 $1' 0$.(0$5. 21 7+( 523( :,7+|$
(&( 2) 7$3( 25 $ 0$5.(5 7+5(@+($1223( /$''(5 581* 2172 7+( 523(6
7

+( 723 2) T+( @EL*:, 7+ T+( 085. 7,( 7+5(( .1276 %(/2: 7+( 6(&21' 523( /$''(5[581>
5(3($7 68%67(36 ( pAB$,+,1* 523( /$''(5 581*6
7+5($" 7+( %277

20 (1' 2) ($&+ 523( 7+528*+ 7+( +2/(6 A5 5@ BRE $%' 7,( 7+(0 2)) *58%
&+ 523( $1° $77(037 72 :5%3 I7 388 +$1' ) 7+( 523( :5$36'$6285 +$1' ,7 ,6 722 /226(
(523( ,6 722 /226(BAT, 127 % (+,1' 7+( 523( /$'"(5 5811%567$0",7 817,/ <28 &$1 12 /21*(5|:5%7
( 23($52 81' <285 +%1°

(8 127 .1 ($&+ 523( $1' 7+5($' 7+(0
523( /$"(56%7+528*+ 7+( %$&. 6,°(2) 7+( 523( /$''(5 6833257

0($685( '2:1 % (/Z+( %27720 2) 7+( 523(

/$''(5 6833257 $1' 7,( .1276 7+( %27720 2)|($&

127 6+28/" %( % (/2: 7T+( 523( /$''(5 6833257
<:r\'_ 6/,'($ 523( /$''(5 581* $*$,167 7+( 7+5(( [127

7.0 7+(6( 7+5(( .1276 % (/2: 7+( 523( /$''(5 581*

% (/2 7+(
* $1' 3/$&( 7$3( 21
5. :,7+ $ 3(1

* 83 72 7+(

1(;7 523
7 81'(5 7+( 523(

(/%$''(5 5
,( 7+5 2

8
(( .127

1
6

5(3($7 )25 5(0$,1,1* 523( /$''(5 581*6

7,.(.1276 21 %$&. 6,'( 2) 523( /$''(5 5811(5

— 523( /$''(5 5811(5

t7+,6 6 7+( 9,(: $6 ,) <28 :(5¢ §T$SA+(1)5217 5,*+7 2) 7+( 3/$< 6(7

89




67(3 02817.1* 7+( 6/,'(

3/$&( 7+( 6/,'( ,1 7+( 23(1,1* $7 7HT)B2LF( )@57 /$< 7+( 6/,'( 21 7+( '(&. :,

/1,3 (;7(1',1% 2172 7+( '(&.
35('5,// +2/(6 ,172 7+( '(&. %2$5'6 $7 7+( 6&5(: /12&$7,216
$77$&+ 7+(6/,"( 72 7+( $(B86 %7+ 31 +($' 6&BOOBNOTOVERTG HTEN**

3%1 +($' 6&5(:
*DO NO TO VERTG HTEN**

7 H

90

7+



67(3 02817,1* 7+( 7(/(6&23(

LT+ T+ 122" 6&5(:6 3529, M+ (T (/(6&23( %$* )$67(1 21( 2) 7+( 648%$5(
7(/1(6&23( %5$&.(76 72 7+( )5217 72853RU(/7%((26/,'( 6, ( 2) 7+( &(17(5 3267

3/$&( 7+( 7(/(6&23( 67$1" $1' W([A6/R2B+( 6/27 2) 7+( 7(/(6&23( %5%$&.(7

)$67(1 7+( 5(08%,1,1* 7(/(6&23( %5H&2BBIR, 6, ( 7+$7 7+( ),567 7(/(6&23( %"

$6 ,167$//(" 21 :,7+ 122" 6&5(:6 3529,'(" 1,7+ 7+( 7(/(6&23(
122" 6&5(:6
7(/(6&23(

7(/(6&23( 67%41"

\\\\\_7(M6&23(%5$&(76
&(17(5
3267

91

$&.



67(3 7.8 7$8& 72( $66(0%/<

[2&$7( 7+( 7,& 7$& 72( %2;

y2//2: 7+( ,167588&7,216 ,1 7+( %2: 72 $66(0%/( 7+( 7.& 7$& 72
$1°

128&$7( 7:2 - 7,8 7$& 72( 028176

86( 7+( 6&5(:6 ,1&/8'(" :,7+ 7$& 7B 72 $77%$&+ 7+( *5((1 %5%$&.
72 7+( 7,& 7$& 72( 028176 ($&5B&((T 6+28/" %( &(17(5(' 29(5 74
7,(7%& 72( 02817

*5((1 %5%$&.(7

7,8 7$& 72( 02817

7 72(
(5 $66(0%/,1*

*5((1 %5$&.(7 \

7,8 7$& 72( 02817

92

20



67(3 7,.& 7$& 72( ,167%/1%$7,2

3/$&( 7+( 7,8 7$& 72( $*$,167 7+63BL[W+G/H7H7 6,'( 2) 7+( 3/$< 6(

,16,'( 7+( 7,& 7$& 72( 02817 6+28/" %( $3352;,037(/< 2)) 7+( '(&.

$77$8&+ 7+( 7,& 7$& 72( 028176 72 7+( 3$1(/ 6/$76 :,7+

6:,1* % ($0

7.8& 7$& 72(
7+ %2$5'6
$77%&+ ("

:Zé'
6&5(:6

<

93

22°



67(3 6$)(7< +$1'/(6

[2&$7( 7T+( 6$)(7< +$1'/( %$*

$'-867 7+( 6$)(7< +$1'/(6 831252'B8,7 7+( 1(('6 2) <285 &+,/"

STH&+ ($&+ 6$)(7< +$1'/( 72 7+( $YB(L, B4 7:2 3$1 +($' 6&5(:6 $1' 7:2 :$6+(56
3529, (" 1,7+ T+( 6$)(7< +$1'/(6

4: REPEAT PROCESS FOR HANDLES OVER THE RAMP. (NOT SHOWN)
3$1 +($' 6&5(:
:$6+(5 6$)(7< +$1'/(6

94




STEP 52: INSTALING CLMBING RO PE

1: TEA KNOTATONEEND OFTHE10' ROPEAND T READ [T THRO UG H THE HO LE N THE END PANEL BO ARD.

2: THEUNTED END WILG O THRO UG H THEHOLEOFTHEBO TIOM ROCKWALLBO ARD. TEA SECUREKNO TATTHE

END MAKNG SURE THATTHE RO PE IS TIG HTAND WILL NO
AMOUNTOFSIACKIN THERO PE, LFTTHERO CKWALLA

TWRAP AROUND YO UR HAND. HNT. TO REDUC E THE
SSEMBLY SUG HTLY WHEN TYING THE KNO TIN THE BO TTO M

ROCKWALLBOARD. WHEN YOULOWER THE ASSEMBLY, THE RO PE WILL TIG HTEN

IFTHEREISA LARGEAMOUNTOFEXCESS ROPEON THE
18" APARTON THEROCKWALLTO AD YOURCHID N CU

RO CKWALL YOUCAN TE THREE KNO TS APPRO XIMATELY
MBING .

YO UMAY TE UP TO THREE
KNO TS SPACED ABOUT 18"
APARTTO AD N CLMBING .

95




STEP 53: FLAG KIT

1: PLACE A FLAG ON THE CORNERPOSTS AT THE FRONT OF THE FORT.

2: ATTACH THE BASE OF THE FLAG WITHE 1/2" PHILLIPS HEAD SCREWS PROVIDED.

*DO NOTO VER-TIG HTEN**

FLAG

HEAD SCREW

96




STEP 54: SANDBO X SEATS AND NAMEPLATE

1: PLACETHES5/4 X 6 X 22" SANDBO X SEATS ONTO THETOP OF THE SANDBO X BOARDS AS
SHO WN BELOW.

2: ATTACH THE SANDBO X SEATS TO THE SANDBO X BOARDSW [H#8 X2"WOOD SC REWS.

3: LOCATETHENAMEPLATEFOR YOURPLAY SE T ATTACH THENAME PLATETO THE FRONT
OFTHESWING BEAM WIH#8 X 1"WO OD SC REWS.

ATTACH NAME
PLATE HEREWITH 1"
WO OD SCREWS

5/4 X6 X22"
SANDBO X SEAT

5/4 X6 X 22"
SANDBO X SEAT

\#8 X2"

WO OD SCREW

97




STEP 55: G RO UND STAKES

1: HAMMER A GROUND STAKE NTO THE EARTH NEXTTO EAC HSWING LEG ATAN ANGLE DO
NO THO LD THEUPPER PORTON OFTHESTAKEAF TER THEFRSTCOUPLEOFHISOR TMAY
VBRATE HARSHLY AG ANSTYO UR HAND. FTH ETOP PARTO F THE STAKE TWISTS WHEN [T
ENCOUNTERSA ROCKORROOTYOUMAY HAVE TO BEND THE TOP PORTION O F THE STAKE
AGAINSTTHE SWING LEG. FNALLY NSTALL THE SCREW A ND WASHER.

2: ATTACHEACH GROUND STAKE TO THESWING LEG WIH A #14 X 2" PAN HEAD SCREW AND
A 1/4" FENDER WASHER PRO VIDED WITH THE G RO UND STAKE

DETAILA
SCALE1:6

1/4" FENDER WASHER

#14 x 2"
PAN HEAD SC REW

G ROUND
STAKE

98




67 (3 67((5,1* :+((/

*2 72 7+( 5($5 &(17(5 3267 21 7+( '(&.

‘5,11 $ 3,127 +2/(  %(/2: 7(( R)(X#( 7 187 '5,/1 7+( +2/(

3/$&( 7+( 67((5,1* :+((F7,166,' ( 7+( 67((5,1* 1+ ((/

86 ( 7+( /$* 6&5(: $1' 1$6+B677A1 7+( 67((5,1* :+((/] 72 7+(
&(17(5 3267 '2 127 29(5 7,*+7(1 7+( /$* 6&5(: 25 7+( 67((5,1* 1+
127 7851

3/$&( 7+( 67((5,1* :+((/ &$3 29(5 7+( &(17(5 2) 7+( 67((5,1* :+(
61$3 ,7 ,172 7+( 67((5,1* :+((/ ,16(57

67((5,1* :+((/ ,16(57
67((5,1* :+(H :$6+(5
/$* 6&5(:
7 1
67((5,1* :+((/ &
‘5,71 +2/( )
%(/2: 7T+( 7 187

99




APPENDIX



|*SO LD SEPARATELY*

o
X 0
<z
=0
=
EI
C
=

numegE
I
<0z o©

569
~®
Iz
¢ X

— | —

T
I\

l"SO LD SEPARATELY* |

$123< $&&(17

ST <
N
M
Py
>
O o
OO

S\ $FFHQW RY HQWMKIHSIRNRWY W RKIH UHDI FIHWKH &D QR S\
I

WKH FHQWHU WDUS ERDUG

ZRRG VHU&EDEZQ RER ¥YHHAXQW WR WKH IURQW RU UHDU

FHQWGXDOORO GLVMDIGW ZR VBUMHAY SPUVLYHWHVXFK DV W

R &DQRS\ $FFHQWYV MDKHPID\REMW SSHIPMISURRR VW DV ZH

XOG XVH W

FR KU S\ $SFFHQWYV
QG UHDU FHQWH

HH &DQR
U SRVWYV

‘RRG 6FU

&DQRS\ $FF—HQVX

2Q0H RQ

SFFF
FH
KH F
00

VKH

I \RX ZDQW RQ
F H

U SF




	Frontier 1500BT - 2013 - Tarp Roof - Opening Pages
	1501 - HARDWARE - Base Lower Level
	1502 - HARDWARE - Tarp Lower Level
	1508 - HARDWARE - Ramp
	1510 - HARDWARE - A-Frame Tire Swing
	1511 - HARDWARE - Rope Ladder - Front Right Mount
	FRONTIER LUMBER - 2013 - TARP
	FRONTIER ACCESSORIES - TARP

